





SECTION A

SECTION B

SECTION C

SECTION D

SECTION E

SECTION F

SECTION G

SECTION Q

INDEX

Service, Operating and

Installation Instructions ----- .
Frames, Covers and .
Mounting Studs----------=-- ’
Clutches ~---=---ccccmccaa- .
Power Take-Off, Gear

Train and Drums---===-=--- .
Brakes------=-=====--- - .
Pneumatic System and ,
Handling Gear---~-=-===-==«= ’
Optional Equipment--------- .

Numerical Index-----------. .




Parts Referred to in This Book as Right or Left Hand Parts

Are in Accordance with the Sketch Below
L. H. Side

R. H. Side
CAUTION! |
Never Attempt to Clean, Oil or Adjust a Machine
While it is in Motion

Striét Observance of this Rule will Prevent Accidents




GEAR TRAIN AND DRUM ARRANGEMENT

e

S © 9 5 o

NOTE:
ALL BALL BEARING
MOUNTED SHAFTS
TO HAVE .005 , |
RUNNING CLEARANCE || & H HH[

% 004-007 END PLAY /|l

S
N

ez e
Z I 7R 7

005-007 BACKL ASH
AT ZERO END PLAY

REF. DESCRIPTION

Power Take-Off Group
High-Speed And Low-Speed Clutch Shafts

Compound Group

Qwp

Peoria, Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON ‘ ‘




INTENTIONALLY BLANK




SECTION A

SERVICE, OPERATION AND INSTALILATION
INSTRUCTIONS

INDEX . B

Air Circult == - mm s e e e e e e - e e e me e e m e A26

Air Pressure Adjustment - - ---- oo __ Al2

- Brakes - Adjustment and Servicing---------c-ocoooo-o- Al>5
| Clutches - Adjustment and Servicing ----------oooooc- Al7
Hose Fittings Installation -----------ccommmm_._ A27
Installation Instructions ------ccceomomma - __. Al
Lubrication ------ccm oo . Al3
Operating Instructions --------coommmmm o ____ A9
Reassembly Notes =--mc o oo oo m oo A23

12/62




INSTALLATION INSTRUCTIONS
PREPARING TRACTOR

1. Remove tool box from left hand fender.
2. Burn off left hand arm rest.
3

. Remove power take-off cover "A'" and insert corks
in tapped holes. | :

4. Remove Drawbar and Brackets "C'".

| r

FOR ALL D8 TRACTORS

1. Remove two lubrication fittings from caps on cross
shaft in rear of tractor transmission about 8" from
center line just under the edge of transmission case.
Install two elbow bodies "Y' in these locations.
Thread the lubrication fittings removed from tractor
into these elbow bodies.

For D8 Tractors Serial Number 14A, 15A

1. Remove one stud at "G'' and instali it at "Z".
2, Install four studs (1-1/4 x 4-5/8) at 'D'" and two
studs (1-1/4 x 8-3/4) at "G" and "E".

Peoria, Illinois HYSTER 'COMPANY Danville. Illinois
PORTLAND, OREGON
12/62




INSTALLATION INSTRUCTIONS-Continued

For D8 Tractors Serial Number 22A, 35A, 36A, 46A, 52A

4 U

O
[

O
; D oS B
O
I
| “l0 OH T HO o K
s o o % LT
= U U o
X v Z G
% |

1. Remove flashing from both sides of tractor
transmission rear face (at "K'') where lower
Yarder mounting pads hang over edge of trans-
mission.

2. Remove drawbar studs "A', "B'", and ""C'' and
reinstall at "D'", "E!'" and "F'. Remove studs
nxm, vyt vz and discard. ‘

3. Install six studs (1-1/4 x 4-11/16) at "G'* and
"H'', Install one stud (1-1/2 x 9-1/2) at ""J'".
Use tractor nut and lockwasher from stud ”X”
Stud assembly Torque:

Studs "G'' and "H'", 170120 Ft. Lbs.
Studs HDH HEH HFH and IYJII
250£20 Ft. Lbs.

" PORTLAND, OREGON

‘Peoria. Illinois HYSTER COMPANY . Danvilie, Illinois

12/62




INSTALLATION INSTRUCTIONS - Continued

Fender Alterations
For D8 Tractors Serial Number 14A, 15A, 22A, 35A, ‘
36A,52A

1. Notch L. H. fender flush with Tractor transmission
case as shown at '""N''.

For D8 Tractors Serial Number 22A, 35A, 36A, 52A

1. Remove tractor throttle control shaft-{''Caterpillar"

No. 5H6808) and install Hyster shaft (5). Replace

tractor throttle control lever in original location
and install duplicate control lever (2).

Peoria, Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON
12/62




INSTALLATION INSTRUCTIONS - Continued

For D8 Tractors Serial Number 14A, 15A

TRACTOR SEAT-
L.H. SIDE

/Q\\ f
Lo A
\§1/ 4 .
¥ 5 ]!
r'l F-_ 6
EXISTING ey T T e
RA 3FILLET SN T

THROTILEGONTROL 2
LEVER l6 WELD

1. Remove tractor arm rest and support plate.

2. Burn 1-1/4" Dia. hole "F' in left hand side of seat.
Weld boss (10) to side of tractor seat as shown,
using 3/16" fillet weld all around.

'~ 3. Remove tractor throttle control shaft ("Caterpillar"

No. 5H6808) and install Hyster shaft (9). Replace
tractor throttle control lever in original location
and install Hyster duplicate control lever (2).

Peoria. Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON
12/62




INSTALLATION INSTRUCTIONS - Continued

A 7} 143 1318 J
1
0 e s S T ''''' T *T -

c | | ! D !

j i .
DA 1

D A S )
DRILL EIGHT {3 DIA. HOLES | [

Drill eight 9/16'" dia. holes in L. H. fender as follows:

For D8 Tractors Serial Number 14A, 15A
A=17"-B =1-7/16" - C = 6-5/8" - D =9-15/16"

For D8 Tractors Serial Number 22A, 35A, 36A, 46A, 52A

A =20-3/8" -B =1-7/16" - C =6-5/8"-D - 9-15/16"

For D9 Tractors Serial Number 18A, 19A
A -20-7/8" -B-3/4" -C - 6-5/8" -D 9-15/16"

"For D9 Tractors Serial Number 34A, 49A, 50A
A =20-7/8" -B =2-1/2" - C = 4-5/8'" -D = 7-15/16"

For D9 Tractors Serial Number 66A
A =24-1/2" -B =1-9/16'"" - C =4-5/8" -D - 7-15/16"

Peeoria, Illinois HYSTER COMPANY Danville, Illinois
: PORTLAND, OREGON '
12/62




FOR ALL D8 AND D9 TRACTORS

\‘.

1. Pack coupling "A'" with grease and assemble on
P.T.O. Shaft "C'". Lock coupling on shaft with
pin and lock Ring "B'.

2. Wipe surfaces of yarder that fit against the rear
face of tractor transmission case.

3. Install "O'" Ring '"D" on yarder P.T.O. Carrier "E'".

4. Swing yarder into position back of tractor. Turn
crank-shaft of tractor to line up splines on tractor
P.T. O. shaft with splines in yarder coupling "A'".

5. Check to see that fastening holes in yarder side |
frames line up with studs in tractor case as yarder
moves into position.

6. Place lockwashers and nuts over studs and draw up
tightly.

7. Install handling gear on L.. H. fender, using holes
drilled in Instruction above.

8. Install air tanks on R. H. fender. Using mounting
brackets as template, drill four 9/16" Dia. holes
through fender and fasten with capscrews (l1/2 UNF
x 1-1/2), nuts and lockwashers provided.

9. Connect hoses to proper fittings as shown in
"Pneumatic Circuit', and connect push pull cables
to strawdrum clutch and compound shifter.

10. Install Tool Box in some convenient location.

11. Check all Bolts and Connections, making sure that
all Nuts and Lockwashers are in place and drawn
up tightly.

Peoria, Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




OPERATING INSTRUCTIONS

1. Place all Hyster hand valves in neutral, close
air tank valves, and start tractor engine.

2. Engage tractor master clutch and allow five
minutes to fill air tanks and manifold to 135-
145 P.S.I. pressure. If minimum pressure
occurs (120 P.S.1.) open throttle to build
pressure. ,

3. Note: Do not disengage the tractor master
clutch while operating the yarder except for
operatlon of the strawdrum w1th mechanical
jaw clutch.

TO OPERATE:

1. Place compound lever in position desired: Push
forward for low speed, pull back for high speed.

2. Place Hi-Lo Lever in position desired: Push
forward for low, pull back for high,

3. Engage main, haulback or strawdrum lever.
Note: These levers may be engaged before Hi-
Lo Lever, if desired.

NOTE: To Operate Strawdrum with Mechanical
Jaw Clutch

1. Disengage either tractor master clutch or Hyster
Hi-Lo Clutches.

2. Engage strawdrum handlever. Strawdrum can
now be operated by lever released in instruction
1. Note: Be sure Hi-Lo lever is in neutral be-
fore moving tractor.

MAIN AND HAULBACK BRAKES:

1. Push down on brake pedal until spring engages,
to lock brake. Push on top part of spring to
release.

2. If main or haulback brake fails, turn emergency
brake lever. This will lock both brakes. Repair
damage to regular brake air line before continu-
ing operation,

Peoria, Illinois ) HYSTER COMPANY Danville, Illinois
PORTLAND. OREGON




OPERATING INSTRUCTIONS - CONTINUED

When Leaving the Yarder Overnight with Rigging
Suspended:

1. Push Hyster brake pedals until springs engage.
2. Set mechanical locks by pushing in on handles
until they come up solid against brake link.

3. Tighten by turning handles clockwise.

4. Open drain cocks on all three air tanks.
Note: When starting new shift close drain cocks
and fill air tanks before releasing mechanical
brake locks.

STRAWDRUM BRAKE

1. Press pedal and tip to engage ratchet teeth
and lock in any position.

AIR PRESSURE [35~145 RS.L

COMPOUND

Il MAIN GLUTCH)

Peoria, Illinois k HYSTER COMPANY Danville, lllinois
PORTLAND, OREGON




o o

OPERATING INSTRUCTIONS-Continued

HYDRAULIC STRAWDRUM CLUTCH SHOWN

OR STRAWDRUM LEVER -

HYSTER () ,
D98 A ¢ :

MECHANICAL BRAKE LOCK HANDLE
(MAIN DRUM BRAKE SHOWN)

MECHANICAL STRAWDRUM CLUTCH SHOWN

o
3
HYSTER DRAIN GOGKS
D=-98 A ¢
Peoria, Illinois . HYSTER COMPANY . Danville, Illinois

PORTLAND, OREGON




,,,,,,,,,,,

7

Y

SERVICE INFORMATION

AIR PRESSURE ADJUSTMENT

Adjustment of the air system is controlled entirely by the
governor assembly (Hyster No. 95364A) shown below.
The unloader (Hyster No. 233803A) located on the com-
pressor needs no adjustment.

The air system is set to a maximum of 145 P. S. 1. with a
15 P. S. 1. range. If adjustment is required, proceed as

follows:

Maximum pressure is reg-

- ulated by loosening locknut
(10) and turning adjusting
screw (l)to the right to
increase and to the left to
decrease. Range is ad-
justed by removing exhaust
valve housing (2) and add-
ing shims (3) to decrease
range and removing shims
toiincrease. It is recom-
mended not to set the |
range closer than 15 P.S. 1.
as a cycling condition may
occur.

Replacing Brake Flange for Méin or Haulback Drum

1. Install capscrews ""A'" but do not tighten nuts.

2. Tighten slotted nuts "B' to a minimum of 100 F't.
Lb. Torque dry.

3. Tighten twelve capscrews "A'' securely.

Peoria, Illinois HYSTER COMPANY Danville, Ilinois

PORTLAND, OREGON -

12/62




AlS
LUBRICATION CHART
e

\\\\\
......

ol gy L
Vg ﬂ ¥

>

g

B

1O HYSTER

{7 D=98A

Peoria. Illinois HYSTER COMPANY Danville. Illinois
PORTLAND, OREGON




LUBRICATION INSTRUCTIONS

EVERY EIGHT HOURS OR DAILY

Roto Couplings: ‘
Lubricate with lightweight machine oil at "A'" (Four Places)

Rod End Pins:
Rod end pins, shifter rods, lever fulcrums, pin connections and other mov-
ing parts should be lubricated with SAE 30 engine oil at the end of each shift.

Compressors: .
Check oil level daily. Add SAE 30 oil if required.

| Air Tanks and Pressure: ‘
Check for air leaks in the system by getting maximum pressure ‘in the air
tanks, then cutting the tractor engine and watching the air pressure gauge
on the control panel. If it falls fairly rapidly the leak should be promptly
found and repaired. At the end of each shift, open valves "F'" and drain

- water from each tank, including the emergency tank.

EVERY 50 HOURS OR WEEKLY .

Compressor Air Cledners:
Wash air cleaner packing with cleaning fluid. Clean weekly during dusty
conditions and monthly during normal conditions.

Yarder Oil Compartments:
Check oil in all compartments; add oil if necessary. ''B" are level plugs,
"C" filler plugs and "D'" drain plugs. ''X' serves all three purposes. Turn
drum with plug "X" at top to fill, 45° below center for level check, and at
bottom to drain. If Yarder is new, drain all compartments, flush and refill
with new oil. ‘

NOTE: When checking oil level, if the tractor engine is running, throw out
the master clutch so that the YARDER gears are stationary; otherwise, a
false reading will result.
Cross Shaft Coupling:
Lubricate with pressure gun grease.
EVERY 400 HOURS OR EIGHT WEEKS
Compressor Belts:
Check alignment and tension on '"V'' belt drives. The belts should be adjust-
ed tightly enough to be sure there is no slippage under maximum load. This
is done by the use of set screws in the bracket holding the compressors.
Compressors:
Drain and refill compressors "E" with SAE 30 oil.
Yarder Oil Compartments:

Drain, flush and refill all YARDER oil compartments with new oil. A straight

mineral oil (or if perfered, same oil as used in tractor) should be used.

SAE 90 mineral oil is satisfactory for temperatures down to +30°F; SAE 80
for temperatures below +32°F; SAE 80 diluted with kerosene to provide fluid-
ity, for extremely cold temperatures.

To simplify maintenance, use of identical oil as used in tractor transmission
is recommended for all weather conditions.

Approximate Capacities:

R.H. Side Transmission 20 Qts.
Haulback Drum Drive Compartment 20 Qts.
Final Drive Compartment 15 Qts.
Haulback and Strawdrum - 12 Qts.
Compressors (each) 1/2 Pint

After overhaul, é,dd 8 Qts, 0il to main drum.

Peoria, lllinois ‘ HYSTER COMPANY : » Danville, Illinois
12/62

PORTLAND, CREGON




SERVICING INSTRUCTIONS - Continued

MAIN DRUM BRAKE
MAIN BRAKE ADJUSTMENT |
Remove cover (26), and adjusting link may be tightened as
lining wears. '

MAIN BRAKE BAND REMOVAL FOR RE-LINING.
Disconnect support linkage items 1, 2, 3, 4 and 5. Re-
move capscrew (14) and anchor pin (20). Remove cover
(26), cotter and rod end pin (21), and remove adjusting
link (10) from brake band.

Revolve band until it can be pulled over drum and re- - o

move locknuts (7) holding two parts of band.

AIR CHAMBER ROD END ADJUSTMENT

Remove pin, loosen jam nut and adjust rod end (29) to 4-
5/16" dimension as shown.

S 7171/ 1Y,
“§ ﬂ‘.“l i
L2

g
S, = R

el
R

= _

10

HAULBACK BRAKE ADJUSTMENT
Adjustment is usually not required, however if adjustment
is required before lining is worn out, remove rod end pin

{7), loosen jam nut (5) and turn rod end (6). Be sure to
tighten jam nut after adjustment.

Peoria, Illinois HYSTER COMPANY Danville, Illinois
: PORTLAND, OREGON
12/62




Adjust rod end (12) so that rod end

T e

SERVICING INSTRUCTIONS - Continued

. Haulback Brake Band Removal

Remove capscrew: (8) and pins (14) and (20). Revolve band until it can be
pulled over drum and remove locknuts (17) holding two parts of band.

Rod End Adjustment

To set emergeny chamber rod end,
(12) correctly, main chamber rod
end (6) must first be connected to
crank (9) and brake band (15) be
in released position.

pin (13) fits freely and just clears
end of slot.

No other adjustment of the rod end
need ever be made, even if rod end 011213 14
(6) is later adjusted to get full wear

of brake band lining,

(8] Q
.O
) [

516 17

f 5 b

Strawdrum Brake Adjustment
Loosen jam nut (15) and turn adjusting link (14) as required. After adjust-

" ment be sure to tighten jam nut (15).

Strawdrum Brake Band Removal
Remove capscrew (3), pin (2) and
cotter and rod end pin (4) on rod
end (13). Slide band over drum,
spread band and remove.

Brake Band Clearance

With brake fully released, there should be approximately 1/16'" clearance
for all bands.

Peoria. lilinois HYSTER COMPANY Danville, Illinois
PORTLAND. OREGON
. 12/62




AlY
CLUTCHES

No adjustment of air clutches is required. Whena clutch
no longer holds, new driving plates are necesdary.

The driving plates are easily replaced without complete
disassembly.

HIGH AND LOW SPEED CLUTCHES.

Disconnect air lines to roto couplings and remove guard
covering clutch and air compressor. Unscrew the roto

coupling by the hex section prov1ded on the inside of the
coupling.

Disconnect the air line between the clutch and shaft and
loosen set screw from locknut (ring) (Fig.1). Unscrew
locknut (ring) and remove clutch front plate (Fig. 2).
Slide the driving and driven plates from the shaft and

spider. The low speed clutch is disassembled in the
same manner (Fig. 3).

The main drum clutch is disassembled basically the same
as the high-low. However, the clutch hub is retained on
the shaft with a keeper instead of a lock ring. (Fig. 4).

Peoria. lllinois ' HYSTER COMPANY k Danvill.e. Illinois
PORTLAND, OREGON




AlS8

SERVICING INSTRUCTIONS’ - Continued

FIGURE 4

Peoria, Illinois ’ HYSTER COMPANY Danville, Iilinois
PORTLAND, OREGON




Al9

SERVICING INSTRUCTIONS-Continued

The haul back clutch is identical to the main drum clutch
but driving plate removal is done by removing the clutch
spider. The spider is in three pieces which may be re-
‘moved separately. Remove one section of the spider
(Fig. 5) and replace the three segments. Revolve the
drum and remove the next section until all three sections
have been replaced.

‘ - : FIGURE 5
Afte'r servicing clutches, be sure all air lines are tight.
STRAWDRUM DENTAL CLUTCH

To adjust the Strawdrum Dental Clutch move the clutch
(42) into engagement with the teeth on the strawdrum, then
disengage clutch (42) until strawdrum will turn freely.
Attach one end of push-pull cable (23) to crank (16) on
shaft (21), which actuates shifter fork (20) and straw-
drum dental clutch, With the strawdrum clutch hand-
lever (4) in disengaged position (vertical position as shown),
adjust the push pull cable (23) to match, and attach to
handlever.

COMPOUND SHIF TER

To adjust the cempound shlfter, move the shaft (20) s

that the ball (8) is in the center groove of shaft (20).

This will place the dental clutch (40) in neutral position
between gears (38) and (41). Attach push-pull cable (1)
to shifter shaft (20). Push compound shifter handlever,
(2) all the way forward, and mark location, then all the
way back, and mark location. Half way between will be
neutral. With handlever in neutral pos1t1on, adjust cable
and attach to handlever.

Peoria, lllinois HYSTER COMPANY . Danville, Illinois
PORTLAND, OREGON




A20

SERVICING INSTRUCTIONS - Continued

Peoria, Illinocis

Danville, Ilinois

HYSTER COMPANY
PORTLAND, OREGON




A2l

SERVICING INSTRUCTIONS - Continued

STRAWDRUM HYDRAULIC CLUTCH

To Remove Air From System:

1. Remove clutch Band "A' by removing cotters and
pulling pins "B'" and ""C'. If this is not done, hydraulic
fluid may spill on the band and the lining may then have
to be replaced.

2. Fill master cylinder with genuine Lockheed {*or equal)
brake fluid and keep at least 1/4 full during bleeding oper-
ation. (Be careful that no dirt enters the system.)

3. Loosen the bleeder screw '"'D'" one full turn and attach
a rubber bleeder hose, allowing the end of the hose to
rest in a glass jar partly filled with brake fluid.

4, Pull handlever slowly, circulating brake fluid through
the system and forcing out the air. Return handlever to
forward position slowly. Centinue to pump, as directed,
until no more air bubbles appear in the jar. Note: Keep
end of hose below surface,

Peoria, Tiinois | HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




Add
SERVICING INSTRUCTIONS - Continued

/" 5. When bubbles cease to appear, tighten bleeder screw
“and fill master cylinder with brake fluid. Clutch is now

ready for operation.

#If other than genuine Lockheed (or equal) brake
fluid has been used (any mineral-base oil) rubber parts
may swell and become inoperative, It will then be neces- -
sary to drain all line s and cylinders and flush with alcohol
New parts consisting of clutch cylinder repair kit and
master cylinder repair kit must be installed. This is the

_only satisfactory way to repair a hydraulic system which
" has become fouled by a mineral-base oil. Always dip

cylinder repair parts in brake fluid before assembly.
Never install when dry.

Clean clutch surface and reinstall Band "A'".

To Adjust the Clutch:

| For ease of operation, the clutch should not be adjusted

tighter than required to handle the job. Overadjustment
makes it harder to engage the clutch, thereby putting
unnecessary work on the operator and the machine.

" 1. Disengage clutch and loosen nut "E'' on link "F'.

2. Turn nut "G'" which is part of link "F" into Trunion
Nut "H".

3. Tighten nut"E" snugly against spring. Do not tighten
excessively. -

The spring "J'" is pre-loaded at the factory and cannot
be adjusted in the field. If a spring breaks, order a
complete spring assembly which includes the center
core and will come to you properly pre-loaded. The
function of the spring is two-fold. First to compensate
for temperature variations and © a certain amount of

- normal wear, thus eliminating the necessity of frequent
" clutch adjustment. Second, the spring tends to limit the

capacity of the clutch.
To Remove Slave Cylinder:

1. Remove Clutch Band "A'" as directed above.

2. Disconnect hose fitting "L'".

3. Remove Capscrews ''"M'" and push rod '"N' and remove
cylinder. If necessary, remove fitting '""P'' and
bleeder screw '"'D'.

Caution: Before replacing clutch band, be sure clutch

surface is clean and entirely free of hydraulic fluid that
may have been spilled.

Peoria. lllinois ' HYSTER COMPANY | Danville, lliinois

PORTLAND, OREGON

12/62




A23
SERVICING INSTRUCTIONS - Continued

Gear Train and Drum Arrangement
Reassembly Notes: TN

s

. 5t
o U G .
aL.» K 55558 it 4
,,,,,,, : f,,,,lff(,,,/ o
i hgend V20 o ik
i 4 ’ TS,
§ R

NOTE:
ALL BALL BEARING T ,
~ MOUNTED SHAFTS 1 ;
TO HAVE 005 »
RUNNING CLEARANGE

N _M

IR | Q
) (G 004007 END PLAY

-0

Il

i

A. Power Take-Off Group ( See Page A25)
For Standard Tractor Transmissions:
Bevel Gear . 005-. 007 backlash at zero end play.
For Torque Converter Tractor Transmissions:
Bevel Gear .008-.011 backlash at zero end play.
For P.T.O. Shaft and Bevel Gear on end of shaft:
Preload bearings 6 to 8 in.bl. torque.
B. High-Speed and Low-Speed Clutch Shafts
1. Roller bearing '""N'" must be installed with snap
ring retainer facing oil seal. ,
Bearings at ""W'" must be installed as shown.,
Slot in retainer "O' and in gasket must align with
hole "P' in hub.
4., Stake flathead capscrews "Q'" and '"R'' in place.
5. To install studs "S" and "T",
dimension "A'" =1-1/4 +0 -1/8,
Torque = 44 1b. ft, lubricated or 68 lb.ft. dry.
C. Compound Group

w NV

Peoria. Illinois HYSTER COMPANY Danville, llinois
PORTLAND, OREGON
12/62




A 24
SERVICING INSTRUCTIONS - Continued

Gear Train and Drum Arrangement
Reassembly Notes:

.001 - .003
Preload

D. Gear - Compound Group to Main Drum Clutch Drive.
E, Main Drum Clutch Drive: to install studs '""U'",
dimension "A" = 1-7/8 + 0 -~ 1/8,
- F. Main Drum Group: to install studs "V'',
dimension "A'" = 2-3/8 + 0 -~ 1/8,
G. Haul back and Strawdrum Group.

Peoria, Illinois HYSTER COMPANY : Danville, Illinois
PORTLAND, OREGON "
12/62




A25 R
SERVICING INSTRUCTIONS - Continued
Reassembly Notes:

STUD INSTALLATION

Q-A-’

P.T.O. SHAFT

PRELOAD BEARINGS 6 TO 8 IN. LB. TORQUE

&

.006—.009 END %PLAY

=0 008 —011 BAGKLASH AT
] ZERO END PLAY

| FOR TORQUE CONVERTER
TRACTOR TRANSMISSIONS

% .006—.009 END PLAY
005—.007 BACKLASH AT ZERO END PLAY

FOR STANDARD TRACTOR TRANSMISSIONS

Peoria, Nllinois HYSTER COMPANY A Danville, Illinois -
PORTLAND, OREGON
12/62




h A bt I

Al CleCcOIr

MANIFOLD =

Q
A

7 HAULBACK
b CLUTCH

Q

MAIN
CLUTCH

EMERGENCY
BRAKE
HAND VALVE

/
S
HAULBACK

CLUTCH  BRAKE f
GOVERNORE:
MAIN CLUTCH
=3
)7

AIR CHAMBER

COMPRESSOR

Peoria, lllinois HYSTER COMPANY Danville, lilinois
PORTLAND. OREGON
12/62




A27

Hose Fittings Installation:

Hose - Double Wire Braid - I, D. 0,.D,
1/2n ~ .937 to 1,000"
3/4n 1,218" to 1, 281"
i 1,515" to 1, 609"

M Step 1. Cut the hose to the length
// ' required, Locate the strip-

ping point by putting the
/ hose end next to the fitting

socket as shown in Figure 1.

v

Step 2, To strip the hose, cut around
~ down to the wire braid, Slit
lengthwise, raise the flap and
remove from the hose, Clean !
the wire with a steel brush or
wire wheel, Be careful not
to fray the wire braid,

Step 3. Put the socket in a vise and
screw hose into socket counter-
clockwise until it bottoms,

Step 4., Oil nipple threads and inside
of hose liberally,

Step 5. Screw nipple into socket and
hose, Leave 1/32"to 1/16"
clearance for takeup,

Peoria, Illinois HYSTER COMPANY Danville, Illinois
, PORTLAND, OREGON
12/62




SECTION B

FRAMES, COVERS AND MOUNTING STUDS

Covers, L.H. Side ==---cccmmm im0
Covers, R.H. Side ==---cmmmmm oo
Mounting Studs, D8 Tractors ------=ceemmcam .
Mounting Studs, D9 Tractors =-=-eeecmamo e oo
Rear Elevation-=----ccmcmmm e e
Seat and Pedestal Assembly ==-c-ceocmoo oo __




Dllﬁ )
REAR ELEVATION

Peoria, Illinois . HYSTER COMPANY o Danville, Illinois
PORTLAND, OREGON
12/62




B bt

REAR ELEVATION

REF. HYSTER : QTY,
NO. PART NO. NAME OF PART REQ.
1 95206 Plate - Cover ~===-=-emomcumcao. 1
2 (16820 Capscrew-1/2UNF x 1, Hardened----- 6
' (15158 Loockwasher - 1/2«cceemo oo ____ 6
3 95241 Plate - Guard------coemce oo 4
4 (16820 Capscrew-Hardened, 1 /2UNF x l----- 5
(15158 Lockwasher - 1/2 ~-ccoccoem .. 5
5 95207W  Cover - Main Clutch =c=vweeeeeo_oo_._]
6 (96214 Cover (First Used on
SN 49P -1519)mccmmccoem mmmmememem 1
(95212W  Cover (Last used on
SN 49P-1518)mmcccmcce o ccmcmmmeeee 1
8 (16635 Capscrew-1-1/4 UNF x 6-1/2-------- 4
(15018  Nut-Hex, 1-1/4 UNFeemmcmmmamamnnen 4
(15168 Lockwasher - 1-1/4 -----cocauooanon 4
9 95249W  Drawbar --------cmmmmmmom e oae o l
10 - (94369 Pin - Drawbar --===eeecmcecccancna- 1
(15273 Cotter - 3/8 x 2-1/2--vccccocnoaanon !
Peoria, Illinois HYSTER COMPANY Danville. Illinois

PORTLAND. OREGON




B3
COVERS AND FASTENINGS - LEFT HAND SIDE

- Pt

14
‘ 4

\ | 15
| HYSTER

. =98 /A
16

I7

o
9

18

o
s 75\
S
5]
Peoria, Ilinois | HYSTER COMPANY Danville, llinois

PORTLAND, OREGON




COVERS AND FASTENINGS - LEFT HAND SIDE

REF. HYSTER QTY.
~ NO. PART NO. DESCRIPTION REQ.
1 (96340 Plate - Cover =----comccmmmomamaooo 1

(First used on S. N. 49P1531)
(95171 Cover (Last used on S. N. 49P1530)--1
2 (16696 Capscrew-Hardened, 3/8UNFx7/8---6
(15156 Lockwasher - 3/8--cccocmmeao oo 6
(First used on S. N. 49P1531)
(37562 Capscrew - Hardened,
" 1/2 UNF x 1-1/4 e 2
(15158 Lockwasher - 1/2-cccmmmmmco a2 2
| (Last used on S. N 49P1530)
3 * 96519 Cover - L. H. Haulback Brake------ 1
(First used on S. N 49P1531
4 32379 Pipe Plug - Vent -=<~----- - 2
5 96741W [R] Cover---=-umommmooooo e 1
6 (16831 Capscrew - 3/4 UNF x 1-3/4------ 16
(15162 Lockwasher - 3/4 - —cccomeoeo o 16
8 15303 Pipe Plug----------cccmmmmee oo 2
9 35504 Pipe Plug - Magnetic ~=-=ccmeea---- 2
10 (16820 Capscrew - Hardened,
1/2 UNF X locoom e e e e i 4
. (15158  Lockwasher - 1/2-c-ccmmmmccoaaoo 4
11 95174 Plate - Cover == cmmmmmce e oo - 1
12 95205 Gasket=-moocmmcme e -2
13 95303 Housing and Frame------c-ououa- -—-1
14 (16633 Capscrew - 1-1/4 UNF x 3-------- -1
(15168 Lockwasher - 1=1/4ccemaaaao - 1
15 95203W Cover = Lo Himmmm e =--1
16 (16641 Capscrew - 1-1/4UNF x 4 --------=. 3
(67649 Nut - Lock, 1-1/4 UNF---cccoco-. 3
17 (12479 Capscrew - 5/8 UNF x 1-3/4------- 6
(15160 Lockwasher - 5/8--ccccmaamaaaooo 6
18 (95238 Gasket - Top, L. Hi-=-mmmcmmcec e o 1
(95239 Gasket - Bottom, L. H.-v---c-c-o.2-]
* For replacement prior to S. N. 49P1531, also
include 1-96337 crank, 1-96340 cover, 6-16696
capscrews, 6-15156 Lockwashers.
NOT ILLUSTRATED
95386 Bracket - Seat (Angle 2-1/2 x :
2-1/2 x9-1/4" Long)---=-----=-=-=--= 1
This bracket is furnished for reinstal-
ling tractor arm rest if yarder is re-
moved from tractor. Drill holes re-
quired, using bracket 95386 as tem -
plate
Peoria, Illinois HYSTER COMPANY Danville, Illinsis

PORTLAND. OREGON

12/62




B5 -
COVERS - RIGHT HAND SIDE

2l

20

'[____ il \ g ’
Ev\L

HYSTER( ) |
YR

A
— I, <
®,

>
Q

o) -
L B
=] =
—
‘|
2

Peoria. lllinois HYSTER COMPANY
PORTLAND, OREGON

- Danville, Illinois




"'ECEF

NO.

w

O ® ~oUTh

11
12

13

14
15

16
17
18
19
20

21

B6

COVERS - RIGHT HAND SIDE

HYSTER
PART NO.

(96214
(95212wW

{16596
(67649
(16807
(15158
95213
15304
95210W

{16641

(67649

(12479

(15160
(37562
(15158
(95214W
(95216
95753
(16820
(15158

(12567
(21420
95926 W
(15772

(

(15929
95240
35504
15303
96194 W

(16663

(
(15155
96196

QTY
NAME OF PART REQ
Cover (First used on
S.N.B49P-1519) ==c-cmcmmmm e e e e 1
Cover (Last used on
S.N. B49P-1518--cccocmacmaccooam 1
Capscrew-Hardened, 1-1/4UNF x 3-1/2---2
Locknut - 1-1/4 UNFe-wecemmmeccana— 2
Capscrew-Hardened, 1 /2UNF x 1- 1/2-—-6
Lockwasher - 1/2 cccmccmcmmmcacanax 6
Gasket - R, H.ommeoomemmmmmmmmmee2
Fitting - Pipe Plug - 3/4 -~cecnucex -1
Cover - R, H ~cccmvmcmccncnicnanaaa-]
Capscrew-1-1/4UNF x 4,Hardened----4
Locknut - 1-1/4 UNF w-ccceccmccmann 4
Capscrew-5/8UNFx1-3/4, Hardened«--z
Lockwasher - 5/8«ccmcccmcmaacaaana 2
Capscrew-1/2UNF x 1- 1/4 Hardened-10
Lockwasher - 1/2emeccccccaaarac-2-10
Cover ~=-----ccmcmccn~ cmmmmacnmnn==]
G&Sket‘---“‘.*"—’-—-*******v**’ﬂ'“--"-‘*‘& 1
Plate - Cover «~~cmmmeccmnmcccananx 1
Capscrew-1/2UNF x 1, Ha.rdened -—ee=9
Lockwasher - 1/2 =-ccca-eu- S ——
Fitting-Pipe, Bushing ==----------~ 1
Plug-Breather-------cce-ee-co---- 1
Guard - Clutch ==----=-cemccceeo- 1
Capscrew-Flathead, ‘
1/2UNF % 1-1/4 <= cmmmmeemmm e 2
Washer - 1/2==cc-m-=- e 2
Plate - Cover-=-----c-cvcmmcncc—aa 1
Fitting-Pipe Plug, Magnetic l-~---- 1
Fitting-Pipe Plug 1/2 -------=----- 1
COVEr === =mmmmm e e e e e e e — e - 1
Capscrew-Hardened,
5/16 UNF x 5/8 ceccmmcmm e e e e e - 8
Lockwasher - 5/16 =w-ecemamaaao-o 8
COVer ~=---=-m==mm=-mmmmmm——mm—— - 1

Peoria, Illinois

HYSTER COMPANY

Danville, Illinocis
PORTLAND, OREGON




B7
MOUNTING STUDS

Fbor D8 Tractors Serial Number 22A, 35A, 36A, 46A, 52A

b

4 N

REF. HYSTER QTY,

NO. PART NO. DESCRIPTION REQ.
1 95827 Stud-Taper Lock -=-----cuceuuo--oo 1
2 (95837 Stud-Taper Lock —=-=--cccomaaaaann 6
(15168 Lockwasher = l«1/4 -cccmocamuaaaon 6
(15018 Nut - 1-1/4 UNFewmmmm e ceeeeeeee 6
3 ( -=---- Stud (Tractor Drawbar Studs)------- 3
( 15170 Lockwasher 1-1/2--------nuomnn-- 4
( 5792B  Nut - 1-1/2 UNF-----------m-mnm-u- 4
95386 Bracket - Seat (Not Illustrated)----- 1

Peoria, Illinois HYSTER COMPANY Danville, lllinois

PORTLAND, OREGON

12/62

N

e




B8 |R]
MOUNTING STUDS

For D8 Tractors Serial Number 14A, 15A

e . = — e e

-~ REF. HYSTER QTY.

. NO. PART NO. NAME OF PART REQ.
1 (6694B Stud---cmm e e e cmmma 4
(15168 Lockwasher - 1-1/4 cccmmmmmea . 4
(15018 Nut - Hex, 1-1/4-UNF--ccmccmaaa-_ 4
2 (95304 2 1 U gy 2
(15168 Lockwasher -~ l-1/4 «ccceocaooo_. 8
(15018 Nut - Hex, 1-1/4-UNF iccemmmacaaa-. 8
3 eeee- Studs Furnished With Tractor
| 95386 Bracket - Seat (Not Illustrated) ----- 1

Peoria, lllineis HYSTER COMPANY Danville. Illineis
) - PORTLAND. OREGON i
12/62




L7 oL

MOUNTING STUDS
For D9 Tractors Serial‘ Number 18A, 19A

CATERRILLAR
[ - ]
3
b
e R (PSSR AU | 1 S —
. . © ©' %
__t/ o—n ¢ ] K 3—=0 ¥ﬂ :

: :
i | i
REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 (93348 Stud == e e 2
(15170 Lockwasher - 1-1/2 ----ceceooooonn 2
( 5792B Nut - 1-1/2 UNF =---ccmmm e e e 2
2 (95305 Stud-----ms e e e e m - 1
(15168 Lockwasher - 1-1/4 ---commmmuenno- 8
(15018 Nut - 1-1/4 UNF --c-cmmem e oo = - 8
3 e Stud - Furnished With Tractor------ 7
Not Illustrated
95386 Bracket - Seat--------com oo 1
Peoria, Illinois HYSTER COMPANY ’ Danville, lllinois

PORTLAND, OREGON

12/62




10 1 v l__[_\__j
MOUNTING STUDS

D9 Tractors Serial Number Groups 34A, 49A, 50A, 66A

3\

3—\§:;;\\‘

REF. HYSTER

NO. PART NO.
1 (95837
(15168
(15018
(95827
(15170
(

95386

QTY.

DESCRIPTION REQ.
Stud - Taperlock ~cccmmmmmman oo 2
Lockwasher - 1-1/4 —ccooeooooooo 2
Nut - 1-1/4 UNF = ccmm oo memee oo e o 2
Stud - Taperlock --ceccmmmmneao o 1
Lockwasher - 1-1/2 ---ceoeamaoanaa- 8
Nut - 1-1/2 UNFoonommmammmommee o e 8
Stud (Furnished With Tractor)------ 7

(Note: Four removed From "A'")

Not Illustrated
Bracket - Seat --ceecomco oo oo 1
(Not Required for 66A SN Tractors)

Peoria, Illinois

HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON 12/62




B1ll |R| |

SEAT AND PEDESTAL ASSEMBLY

REF. HYSTER
NO. PART NO. NAME OF PART

1 (109983A
*(233155
*(233159
*(233160

2 *(233157 -

*{233158.

*( 16709

* 233156

(233126A

*(233161A

#(233163

*(233164A

- *%(233162

5 94943

15572
15155
15005

(
(
(
7 ( 95540
(
(

b

15005
15155

| 2 3

REQ
Seat Assembly-- _ I |
Frame - Seat--- & —- — & .--l]
Stud - Sleeve =--ecsc-crcmrc e 2
Nut - ACOrn-=----ecccccmcccccnan—- 2
Cushion - Backr=-----cccnmcccccnnn- 1
Clip - Back Cushion---sc-veeeecen-—- 2
Machine Screw - 1/4 NC x 3/4------- 4
Cushion - Seat---=--cccccmcmemcnnana- 1
Rail Setemcmmcm e ceee e e o e 1
Seat Adjuster Assembly - L. H.----- --1
Spring - Latch ~~---ccecmmccmmnano 1
Seat Adjuster Assembly - R.H.------- 1
Bolt - Mounting-------=--c--cuc--2-= 4
Pedestal - Seat----=------ccomoooo 1
Capscrew - 5/16 UNF x 3/4 ____._._.. 4
Lockwasher - 5/16 __._.________._____ 4
Nut-Hex, 5/16 UNF oo -- 4
Plate-==cmeemmecem e et e m e — = 1
Nut-Hex, 5/16 UNF ----- S 4
Lockwasher - 5/16 ==-cccecncccannan-- 4

*Included In Assembly Under Which Listed.

Peoria, [llinois

12/62

HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




SECTION C

CLUTCHES
High and Low Speed Clutches =~----ccccenuccccnnnaaa--C5
Main and Haulback Clutch ee e mcmm e e e e C1

Strawdrum Hydraulic Clutch-=------ PO ———————— C3




Cl
MAIN AND HAULBACK CLUTCH ASSEMBLY-NO. 95013A

Peoria. Nlinois HYSTER COMPANY Danville, lilinois
PORTLAND, OREGON




C2

MAIN AND HAULBACK CLUTCH ASSEMBLY-NO. 95013A

— = O 00 =3

SRR T

REF. HYSTER QTY.

NO. PART NO. NAME OF PART REQ.
1 16597 Capscrew-3/8UNC x 3/4----cceeunnn 32
2 233645 Ring - Outer Clamp --==-v-memweoaou- 1
3 233646 Roll Pin, 1/2 x 1-1/8 ccccmmcccaaaoo 9
4 233647 Plate - Drivinge--ecmeeccacanaooo. 3
5 233648 Diaphragm -----ecmcccm e 1
6 (233649 Capscrew - Special ==--ceccmccaaaao 3
( 16885 Capscrew - 7/8UNC x 3-1/2,Hardened-8
( 15130 Washer - Plain, 7/8 -ceemcmcecaaaaa-a 8
233650 Plate - Fronteeeeeemoccmeaoancaao o 1
233651 Separator - Plate==-occcccooaomao- -4
233652 NUute e cm e e e d e e o -4
0 19899 "Roll Pin, 1/4x5/8 ccmcmmcmeeeaaa 4
1 (233653 “Valve - Quick Release ~=--cemeueoo-- 2
*(233654 Body ---cemonun- S 2
12 #%(233655 LOF- o Y- o} oF -1 "Ny gy S 8
¥(233656 Washer--ncoecommmeie oo oo 8
13 *(233657 @Fs 177 < g 2
: *(233658 Gasket mcmmmccm e e 4
14 %(233659 SPTing === -nmmmmmmm o e o em oo 2
*(233660 Seat - Spring =--m--cmmme oo 2
15 %*233661 Diaphragm =---scecmecmmoomaoaooon 2
16 233662 Plate - Hub and Back-----=--cnca-_- 1
17 54081 R  Spring - Release ~-~-=-~-cceeuoo oo 4
18 233664 Stud - Release Spring ---=-----noooox 4
19 233665 Ring - Inner Clamp ~-==-----occoconn 1
20 233666 Plate - Insulator------ccocooconmaoo- 1
21 (233667 Plate - Pressure-----cccccaccemen.- 4
(233668 Pin - Dowel, Tapered ------ccocoo-- -2
22 54083 Rl Plate - Center-===ccemmemcmeao oo 2

* Included in valve assembly No. 233653
Peoria. Ilinois HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON




C3

STRAWDRUM CLUTCH ASSEMBLY - NO. 96210A

20
2]
22
23
112 13 14 1516 |17 18 19 27 26 25 24
Peoria, Illinois HYSTER COMPANY Danville, lllinois

PORTLAND, OREGON




~ REF.

N oUW

10

13

15

%

C4

STRAWDRUM CLUTCH ASSEMBLY - NO. 96210A
HYSTER QTY
NO. PART NO. DESCRIPTION REQ
1 (83327A Band Assembly - Clutch —==ccmecaax 1
*(82432A Lining Set - Clutch==e=weae-- - — 1
2 (15593 Capscrew ~1/2 UNF x 5-1/2--- -=-- 2
(15028 Nut-Jam, 1/2 UNF =-mmemememmeano- 2
59651 Screw-Bleeder ~-c-meemmmccccnnao oo 1
17094 [ Fitting-Male ElbowW~==-mewc---- ————— 1
96208 Cylinder-Slave ===-ceccecccaacao-- 1
96192 Flange-=-=-ccmmmcomcm e 1
(18202 Capscrew-Hardened,
( 3/8UNF x 1-1/4 memmommmmmeeemem 2
(15156 Lockwasher = 3/8-=cccceccmaaa--o 2
8 59652 Spring =-==m-mcme e 1
15243 Cotfer - 3/16 x 1-1/4ccccmccaannao 2
48596C Pifl == mmmmmm e m e e e e -1
11 #%54570 CUP === mmmmm e mm i m e e e 1
12 #*%58926 Snap Ring ==-===-s-eccmamcemnooo 1
#%59655 BoOte=-m-e s m e e o 1
14 96197 Rod - Pushem-mmmmmmmmcmm e e e e e o 1
*%59654 Piston==-=-o=ccccmmc i iaca e 1
16 96182 Crank-----=-=-=--- L T 1
17 96198 Spring --------cccmmme e o 1
18 96193 Keeper —==-c-mmmcm e cme e e - I
19 96181 Driver - Clutch ------------------- 1
20 96203 Linkeeoamcmm e c e e e o - 1
21 58311 Locknut - 1/2 UNFomeoncmnamaaoo oo 1
22 58004 A Spring Assembly ==-=c-coooooooooo 1
23 96191 Washer------------ L L T g 1
24 96202 Plate - LinKe------ccoaommmooaao-n 2
25 58021 Nut- Trunnion ~=---cccmmmcccme e 1
(83312 Pif cmmmmmmmmmmmmmmmam mmmeemme o 1
(230365 Bearing-Needle ==---c-mccemmmo - 1
(17405 Locknut-Thin, 5/8 UNF-=-cecmeeoooo 1
(16041 Fitting - Lub=-memme e eem e - - 1
27 48591C PN == mmmmmmmm e e e e e e e 1

* Included in band assembly No. 83327A

**Included in Cylinder Repair Kit ~ No. 92308A

Peoria, Illinois HYSTER COMPANY

PORTLAND. OREGON

Danville, Illinsis

12/62




: C5
HIGH AND LOW SPEED CLUTCH ASSEMBLY-NO. 95354A
12 3 4

9
j
L il .,
flu I ! Wy
Ui il ; TG
ki ENE 0
Cwom\nl
/ w!ll!fm!II / i ‘ s VAL
/ Al / il ,:m T |1
/'ji‘mﬁlﬂf /hl!l!l!!l g ‘mﬂﬂllllyll‘g! VA
A ANy
. R
REF. HYSTER i QTY.
NO. PART NO. NAME OF PART REQ
1 233634 Plate - Driving ==-e-ccmccmccaccmnnas 3
2 233635 Plate - Center--v-e-meccccccacmccaaax 2
3 233636 Plate - Pressure---=---mecmceccccau-x 1
4 233637 Diaphragm Assembly - ceececnccana- 1
5 233638 Plate - Hub and Back ~-v==cmcemaaanoo 1
6 233639  Spring ------=-=m=mmmcmmmaccamaaoonb
7 233640 Plate - Front m=--ccmcmmmcmacccocaan 1
8 233641 Set Screw-===-=-- e m————————————- 1
9 233642 NUE = - = = — e mmmmmmmmmmmmmmmmmmmmmim =
10 233643 Plate - Insulator-----c-cccemcecceooo= 1
11 233644 Roll Pin, 5/16 x 3/4 cccccmcaamaaca 6
Peoria, lilinois HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON




SECTION D

POWER TAKE-OFF, GEAR TRAIN AND DRUMS

Cable Lock Group------------ G LR e L L L L LR D16
Compound and Shifter Shaft- - -~ -w-vceccccecae—ua- D7
Haulback Drum and Strawdrum -----=-------=-- D13 -15
High Speed Clutch Shaft ------cememmmmem e emca e D 3
Low Speed Clutch Shaft -------crmcmmmmc e e D 5
Main Drum == cccmmmem e e e e m e e e e e m e - D11
Main Drum Clutch Drive--c-cemcmcm e e e e D 9

Power Take-Off Group-------- T -D 1




‘D1
POWER-TAKE-OFF GROUP

PRELOAD BEARINGS
6 TO 8 IN. LB. TORQUE

———

PI/LI5,

vz

32 33 34 35

3
4
5 | 23 e
6 24
7 s|1 A e
: - 25 /
‘ 30 BEVEL GEAR
9 | .008—.011
| 26 3 g
10 | 27 END PLAY
1 1 FOR . TORQUE GONVERTER
‘ - TRACTOR TRANSMISSIONS
. 28
I > g HAFT [TEM
2 E \ e = O STV EAD pLaY
BEVEL GEAR .005—.007 BACKLASH 5,
13 AT ZERO END PLAY

15 16 17 a8 i9 20 21 22

FOR STANDARD TRACTOR TRANSMISSIONS

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 6327 Coupling ("'Cat" No. 1B-7852)-=cc-ceaaouanon- -1
2 ( 9450 Pin ("Cat" No. 1A-4599) cccmmmmmcaem oo 1
(90202 Lock Ring (""Cat" No. 8F-737) cccmcmmmamaaaonn 1
3 (.94955 Shaft )For D8 Tractors S.N. 14A,15A,22A, ---1
)35A, 36A, 52A
(96239 Shaft )For D8 Tractors S.N., 46A ---cc-ccoon- 1
(96238 * Shaft )For D9 Tractors S.N. 34A, 66A ------- 1
(94950 Shaft )For D9 Tractors S.N. 18A,19A, 494, ---1
}50A .
4 34056 LOCKNUL == m === mm mm e e m e e m e em 1 {
5 34055 Washer —ccrecccc e e e e e U 1 S
6 93269 SPACET = o= m o s e e o o e 1
7 230325 Cone - Bearing ----occomcmm e e e memeemae 1
8 230324 Cup - Bearing - - - - cmoco e m 1
9 90937 MO RINE m- - mmm e m e mmm e e mmm e 1
Peoria, lllinois - HYSTER COMPANY Danmwille, lliinois

PORTLAND, OREGON

12/62




POWER - TAKE - OFF GROUP

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
10 ( 16823 Capscrew - 5/8 UNF x 1-1/2 —ccicmccccmecoaa- 8
( 15160 Lockwasher - 5/8 cmemmm e e me o e 8
11 95022 Shim Set —---cem e e e e 1
12 30158 Cup - Bearing ~----c-cmcmomm oo oo 1
13 x{ 30157 ’ Cone - Bearing --=------c-cmmmmmm o mm e oo 1
(231006 Cone - Bearing ------mmmeommmmmm e e e 1
14 ( 37562 Capscrew - 1/2 UNF x 1-1/4 --commmem e aeo o 4
( 15158 Lockwasher - 1/2 —c-mcmmmm oo 4
15 95026 Retainer - Bearing ---==---m-commo e mmaan 1
. 16 { 95120 Shim = . 005 m e m e e e e o 3
an ( 95297 SBAM = . 007 = - m = s m oo d e e e e e m 1
17 I Gear JFor D8 Tractors S. N. 14A,---1
18 94801 Spacer J22A,36 A. For D9 Tractors
)S. N. 18A, 49A
19 ( 37562 Capscrew - 1/2 UNF x 1-1/4 commmmcm e 4
( 15158 Lockwasher - 1/2 cccc e mmm e e o 4
20 95023 Plate - CoVer ~—=--mmmmm e e e e e e e oo 1
21 95024 Gasket me-mmmmm et e e 1
22 x 77553 Shaft == == == oo o e 1
23 15879 O < e e 1
24 79385 Oil Seal == =< m o m e e e 1
25 95021 Carrier = PTO --c-mmm e e e e e e e e e 2= -1
26 30126 Cone - Bearing ------cmommmmoomom oo 1
27 30124 Cup - Bearing ----eecmmmm e e e 1
28 *  emme- Gear )For D8 Tractors . S. N. 14A, --1
J22A,36A. For D9 Tractors
)JS.N. 18A, 49A
29 +  m=--- Gear JFor D8 Tractors S, N. 15A,---1
30 94803 Spacer )35A, 46A, 52A. For D9 Trac--1
31 + = --- Gear Jtors S.N. 19A, 34A, 50A, 66A--1
32 95527 Shaft - Drive, Tachometer-----—--coooeooouoo-- 1
33 95526 Drive Joint sccemecm e i e 1
34 95530 Adapter —- e m e e e m o 1
35 95504 W "Retainer - Bearing -----c-c-cemcmomcoooooaooo1

% Included in Gear Set No. 96630
+ Included in Gear Set No. 96657
x (First Used On Yarder S.N. B49P-1558

(To Replace Shaft on Prior Units, Include Two Bearing Cones
(No. 30157

Peoria, lllinois

HYSTER COMPANY Danville, Illinocis
12/62

PORTLAND. OREGON




- HIGH SPEED CLUTCH SHAFT

34
16

35

26

27
28
29
30
31
32

33

Wone
12

E wiw -4 l

L

12

YezzzzzzzrrzzZd % 53

54

m

S S 42 43 44 45 46 a7 48 49 50 5l

6l 60 59
REF. HYSTER QTY
NO. PART NO. DESCRIPTION REQ
7 45213 Bearing - Double Row -=-----coo- 1
9 44523 Oil Seal =----mmmm oo 1
12 (37562 Capscrew = 1/2 UNF x 1-1/4 ----- 14

(15158 Lockwasher - 1/2 cemcmooca oo 14
15 44322P Bearing ---------------c--o---o- 1
16 95354A Clutch (See Page C5 for Partsy-----1
20 16352 Capscrew - Flathead, 1/2 UNF x---6

1-1/4) (Stake in Place)
23 41313PP  Bearing -=---------mmmmm oo e oo 1
24 95080 Shaft---om e 1
25 95083 Retainer - Bearing ---==--—-------- 1
Peoria, Illinois HYSTER COMPANY Danville, Illinois

12/62

PORTLAND. OREGON




REF.
NO.
26
27
28
29
30
31
32
33
34
35
37
38
41
42
43
44
45
46
47

48
49
50

51
53
54
55

57
58

59
60
61
62

HIGH SPEED CLUTCH SHAFT

HYSTER QTY.
PART NO. ‘ DESCRIPTION REQ.
95084 Gasket =--cmmm e 1
9 5085 Gear (56 Teeth) -------coommaoo-- 1
95041 Spacer -—---e e e a oo 1
92861 MO RANG === mm = e e e e 1
95035 Shaft - Idler ~==----eccemcamacoooo-1
41311 Bearing ~---ccmemm e oo 2
12956 Snap Ring - Internal -- - - - - 1
95040 Gear - Idler (39 Teeth) ------------ 1
95918 Spider ----mmm oo oo 1
95082 Key R s 1
52501 Fitting - Male Ell, 45" --c-cccmeaooo- 4
95363 7 o Y- - R g g 2
95086 Shim Set ~-----occocooao-- mm—m—m o 1
95076 Carrier - Bearing =--------------- .|
12919 Snap Ring ------coicmommononaooo 1
45212W Bearing - Double Row == ==c-ccuccan- 1
44526 Oil Seal ~--mmmm e e ee o 1
53661 Thimble - Tapered ------r-cceoo--- 6
( 95079 Stud ===~ s e - -6
( 15008 Nut - 1/2 UNF --ccmm e e 6
-( 15158 Lockwasher - 1/2--cccceccocsoa-2 6
95078 Gasket-mommm oo m Lo 41
12975 Snap Ring - External ~------------- 2
94933A Roto Coupling - 1/4 ---=------no -=- 1
(See Page F12 for Parts) ' ‘
16134 Fitting, Tube, Male Connector 45°% -1
95039 Gasket -—--mcmmm e o 1
30158 Cup - Bearing ---=---=-=--coceo-- 1
( 30157 Cone - Bearing (First Used on SN --1
B49P-1558)
(231006 Cone - Bearing (Used Prior to SN---1
B49P-1558)
95031 Carrier - Bearing-----=--=--caoo_-_ 1
( 95033 Shim - . 005 --eoec e 3
( 95166 Shim - . 007 =-cmmm e oo oo 1
( 95034 Shim - . 020 ---c-ecmoomoo oo ----3
95030 Gear (21 (Teeth)e-ocoo oo 1
94801 Spacer ---------m e 1
+ 77553 Shaft--=-----coommmeooo- R 1
235637AGear (42 Teeth) (Includes Studs, ----1
Item 47)

+ First Used on S. N, B49P-1558
For Prior Units, Include Two Bearing Cones 30157

Peoria. Illinois

HYSTER COMPANY Danville. Illinois
PORTLAND, OREGON
. 12/62




10

Sl

LOW-SPEED CLUTCH SHAFT

2 4 5 o 53 54 0 1 2B Ass 6
R e 37
59 < “_w o 3 38
RJ»IHI > —35
= ﬂ“t | |
_ ! SR = — —\ 2. 5]
N = e
17 49
18 UNH”H
56 \ | :
20
21
oo 57 58
48 46 47
3 5 6 7 8 9 10 Il 12131415

Peoria, Illincis

12/62

HYSTER COMPANY

PORTLAND. OREGON

Danville, Illinois




i/ U

LOW-SPEED CLUTCH SHAFT

~-_ REF, HYSTER QTY,
“NO. PART NO. DESCRIPTION REQ.
1 95117 Shaft--oco o ci e e 1
2 (33786 Pin ("Cat!' No. 1A4653) --ceeeon mcomeoonnn 1
{ 9528 Snap Ring ("'Cat" No. 1A5803)-------- -=--- d
3 95118 Coupling-------- i 1
4 16001 Fitting - Lubrication---------cocomcoanon- 1
5 *(89083 Shaft - Clutch =----momom e oo 1
+(95092 Shaft - Clutch --=-w-~-- e TP PR 1
6 95091 Gear (28 Teeth) ---=ccmommmmmmmmm e 1
7 +(45213 Bearing---------ec--------mmmmemmmmmmmm == 1
. 8 + 235638A Gear Set (Includes studs 95079)----=-~------ 1
-9 + 44530 Oil Seal wcm-cmmmmm e e e e e e o= = =]
10 95009 Shim Set--rm-mccc e i e e e e oo - 1
11 *(89079 Retainer - Bearing ----------o-cooeoummmam- 1
+(95005 Retainer - Bearing-------=--cmcmmcmommmanax 1
12 (16807 Capscrew - 1/2UNF x 1-1/2 --=---noomeoonn 6
(15158 Lockwasher - 1/2 —-c--mmmmmmm e e e 6
13 95051 Spider - Low Speed ---=-----~--m-mmmmmnmo- 1
14 44526 Oil Seal ==-=-v-mmm e — e e — 1
15 4+ 44322 Bearing -------s-c-mmomm o o 1
16 95354 A Clutch (See Page C5 for parts) ------------ 1
17 . 44529 Oil Seal-mcmmmmr e e 1
18 58924 Snap Ring ~---------mmmmmm e m e o m e o e 1
19 + 41211 Bearing -—-----cemmmm o m e m e e e 1
20 16352 Capscrew - Flat Head 1/2 UNF x 1-1/4 ----- 6
21 *#(89613 Retainer -Bearing ------=--=-mmeocmoomoon- 1
+(94832 Retainer -Bearing -----=-"-=-=------------ 1
22 94835 cGasket ---mmm e e e e 1
35 95082 Key === ==--mmmmmmm e e e m e 1
37 152501 Fitting - Male Ell, 45% --coommmmma - 4
38 95363  HOSE  mmm- - mmmmmmmmmmmmmmmmmmmmmmoo o 2
46 53661 Thimble - Tapered-----=-===-=---c--coouoo--o 6
47 (95079 Stud —- e e e oo 6
(15008 NUt - 1/2 UNF cccmccmmmmmmmmmmmmmmmommmm o 6
(15158 Lockwasher - 1/2 == —cmmmmmom e 6
48 95078 Gasket --c---mmmmmmmmmmmmmmmmmmmememamoos 1
49 12975 Snap Ring ----------s--mommmmamm e oo - - 2
50 94933A Roto Coupling (See Page F1l2) -------eee--- 1
51 16134 Fitting - Tube, Male Connector ------------ 1
52 * 89081 Spacer -------=m=-=m=---=m- e mmmeo—o- 1
53 * 89092A Gear Set (Includes Studs 95079) ----------- 1
54 [R] * 89089 Bearing Come -- -------ccccmmmmmmamaonan]
55 % 44313T Ball Bearing------======-=-==-----=“co---- 1
56 * 89090 Bearing CUp -----===m=========Z--=-c-m--o- 1
57 * 44413 Ball Bearing----- =-------cmmmmm oo 1
58 * 89591 Bearing Cup-----=---------=--w-mmommemo 1
59 * 89091 Bearing Cone -----=-=-- =——------oooooo-nn- 1
* First used on S. N, B49P1562 (Also used on B49P1555)
+ Used prior to above serial numbers.
Peoria, Illinois HYSTER COMPANY Deanville, Illinois

PORTLAND., OREGON

12/62




D7
COMPOUND AND SHIFTER SHAFT GROUP

3 4 5 6 T 8 9 10 11 12 13
*1‘ -
— e UL
¥ N
5 /
16 17 18 20 2|
22 b _—— 42
23 — 43 o
7 [ 54 5f‘ = 44
| ' 46
NN S o -
49
50
51
52
53
34 PZ7777 N T77\7 77 | 2
35 3637 38 39 40 41 -
Poo\dc.ﬁ n_“loil‘ ' HYSTER COMPANY Danville, Illinois

12 / 62 PORTLAND, OREGON




.

D8

COMPOUND AND SHIFTER SHAFT GROUP

REF. HYSTER QTY.

NO PART NO. DESCRIPTION REQ.
1 94123 Cable - Push Pull (83" Long)=--nmcmm-mcmmmcmmmmmmmmmms -1
3 * 15034 Nut - Jam, 7/8 UNF-eroeomme e e e e e 4
4 * 15934 Lockwasher - Shakeproof, 7/8 (Two included w/cable)-----4
5 * 94381 Grommet - Large = --—-mmmmmmmmm e e e ecee e 2
6 %* 94380 Grommet - Small(NOte ‘Remove Grommet at this location)~--2
7 ( 27936 LOCKSCTE@W == mmmmmemmmmmccmmeecm e mem—mm—a e 1
( Lockwire ~ 18 Ga. x 9" Loonge====mmc--commccmmm e mmem 1
8 6348 Ball = 1/2" Diflm o mmmm oo m oo m i m e e 1
9 6347C SPring--c-=nsmmecmme e m e e 1
10 ( 46578 Plug - Wired---=--emomm oo e o e e e e 1
( Lockwire - 18 Ga.x12" Long -~~-==-=-=- SR PSP 1
11 ( 16820 Capscrew - 1/2 UNF x 1 - Hardened) Non-Current prior---8
{ 15158 Lockwasher - 1/2 }to SNB49P1531-~-n-- 8

yuse to plug holes
12 95099 Plate = COVET ~mmmmmmm oo e f o e mm e i e 1
13 95101 Gasketr--- === om o mm e e e e e 1
14 { 95362 Capscrew - Drilled Head-------- o oo mmm o mmom e 2
( Lockwire - 18 Ga. x 6" Liong ~=====mmemmcmcmancoma e 1
15 94796 Plate (No longer required; see Item 11) =--ccccmmuomnnoou 1
16 96511 Grommet (Prior to S. N. B49P1531-Include one of Item 17)}1
17 15130 Washer - 7/8-cemmeeccmccccmcccccmmcc e mec;e— - 2
18 94949 Fork = Shifter—--=---cmme oo e 1
20 94794 Shaft -~ Shifter-==---==c = - o e 1
21 61056 HOM RiNge - o e === msm mmmmmm o mmm mm e m e n 1
22 ( 95120 Shim = . 005 ==m-m oo mm e e m e e 1
( 95297 Shim = . 007 == == == === <o m i m o m e o m e 3
( 95121 Shim = . 020 == =-mc et e memm—iemmenee=--3
23 95122 Reetainer=- oo oo o o e 1
25 ( 9718 Capscrew - Drilled Head---------mc e nmmemm e ——— 4
( Lockwire - 18 Ga. x 18" Long----r-cmmmcmommmcm e c e e 1
26 30260 Cup - Bearing ==-=-=remmommmmmm oo em e m s 2
27 231005 Cone - Bearing -----=-=-=----=--- P 2
28 95098 Gear (22 Teeth)-rcm-commm e e e 1
29 93263 Plate - LLOCK === m-mommmemmmmcmccemecmmmmmm e mm—m—— = 1
30 Wire - 18 Ga, X b ocmmcmmc e e 1
32 230380A Bearing - ROLler-m-mmmmm oo mmmm e 1
33 16352 Capscrew - Flathead, 1/2 UNF x1-1/4---ccncmmomencnnnn 6
34 95097 Retainer - Bearing----=------scmccmmmmmr e 1
35 (110934 Shim = 005 cetcc e m e em e mmmmeem e e e e m e 3
(110936 SHIm = . 020 == m e m o m e m e e e mmm 4
36 44314G Bearing - Double Row (Includes. Snap Ring)-------------~ 2
37 33655 Snap Ringem---=-mm ;oo e e 2
38 94948 Gear (35 Teeth)e-oocmmmmm e e e e e 1
39 58905 SNap RiNg === e o e e m e oo e e oo 1
40 94947 Clutch - Dentale-e-m-mmmmm-cccce e o 1
41 94946 Gear (39 Teeth) - == === - om oo 1
42 95116 SPACET == == mm i m = m e e m oo 1
43 95103 Gear (18 Teeth)-mmmemocmmm e m e e 1
44 15890 HOM RARg - mmsm <o mmmmmmmmmmmmmmmmmmmmmm e mmo oo 1
45 95102 Carrier - Bearing -=--=---cccmmmmm e 1
46 44529 Qil Seal m-emommmmm e e - 1
47 95117 SRAFtm — — o = = m e o m e m e e e m 1
48 57697 1O RINE === === == === m oo mm o e e eem e - 1
49 41311 Bearing-=-====-mmmc s oo 1
50 44312G Bearing - Double Row (Includes Snap Ring) --------==---- 2
51 34490 Snap Ring-=--=====-moc e s e 2
52 95095 SAFt - = o= = m mm e m i m e m e e 1
53 95094 Retainer - Bearing ---===~-=-=-c---=c--ccmmmmmmenae——m 1
54 94793 SPACET mm = = e e e m e 1
55 94792 Gear (22 Teeth)-m-mmmme e e e e e e 1
* Included in cable assembly No. 94123,
Peoria, Mllinois HYSTER COMPANY Danville, Illinois

PORTLAND, OREGO
T aon 12/62




DY
MAIN DRUM CLUTCH DRIVE

I7 18 19 20 21

/
22
2 35
Ll _—24
25
. 26

27 28 29 30 3

¥4

Peoria. lllinois HYSTER COMPANY
PORTLAND, OREGON

Danville, Illinois




MAIN DRUM CLUTCH DRIVE

REF. HYSTER QTY.
. NO. PART NO. NAME OF PART REQ.
1 17314 Pipe Fitting = ElBOW == -wmmecmm e e ceo oo 2
2 95421 Hose Assembly == acommmmm o 2
3 95013A Clutch Assembly _-_-_.. 1
4 95012 Key =-- e e e oo 1
5 95015 SPACEr — = - m m e e e e e 1
6 95016 Plate = LLOCK mcmmemom o c e e e e 1
7 ( 16823 Capscrew-Hardened, 5/8UNF x1-1/2ccaauoo 2
( 15160 Lockwasher - 5/8 cemmmcm oo c i i e e - 2
8 94933A Roto Coupling - aeaoo. 1
9 16134 Tube Fitting - Male Connector --------------- 1
s 10 94993 Hose Assembly----cccmmcmmmmm oo 1
1 94902 Shafte = = = = = o = o e e _ -1
o 12 94905 Spider - Clutch--==--m oo 1
13 95007 S PACEr === = m e e e 1
14 ( 95010 SHUA = = == = = mm o m e m e e 8
( 11277 Nut - Lock, 3/4 UNF ccmcmcmmecc e me e o 8
15 95011 Thimble - Tapered ------cemomoocao oo 8
16 95000 ST Y B 1
17 94969 Retainer - Bearing ==-=--=----seoomeooooo o 1
18 ( 95002 Shim = . 005 = - < = = o= o = m e 2
( 95003 Shim = . 007 < = == =< m oo om e o e e oo 2
( 95004 SRim = . 020 = === == mmmm oo 3
19 ( 10236 Capscrew - Drilled Head -=--=-=--=---cocouooo. 6
( 67355 Lockwire - 18 Ga. X 34"Mccccmcccm e e 1
20 30135 Cup - Bearing =---cemmmcmmo oo 1
21 231003 Cone - Bearing ----=---meemmmommmm e o e 1
22 16783 "O" RING === === mmmmmm e e e e 1
23 30117 Cup - Bearinge-=-mcomoc oo iee oo 1
24 231004 Cone - Bearing ==--=-emomccocmomco e 1
25 12970 Snap Ring == == - e cmm e e 1
26 94901 Carrier - Bearing-------cooomoooao oo 1
27 15887 MOM RINg =~ ==~ == e e eeei e oo 1
28 94904 W COVEr mmmmm = e e e m e e e cm e e 1
29 ( 37562 Capscrew-Hardened, 1/2 UNF x 1-1/4---cu-- 15
( 15158 Lockwasher = 1/2 mcmmemcoo oo e icdce e co o 15
30 235636A [R] Gasket ---------- ((Includes Studs, Item 14) ----- 1
31 194903 Gear (72 Teeth)==--=mccmommm e mcmmo o 1
32 44322 Ball Bearings ====--commeomo oo . 1
33 95006 SPACET === === o m e e 1
34 44322G Ball Bearing (With Snap Ring)-=---=mc-2oooooo 4
35 58919 Snap Ring === === = oo e a o 1
£y 36 44526 il S€alemm === m oo m e e e e e em e 2
37 44528 Oil Seal=m === mmm o m oo meeeeeeeee o 1
38 94968 Gear (17 Teeth)=--comccmm oo 1
39 94960 Gear = e e 1
40 , 9491 4 Gear = et e 1
41 16863 Tube Fitting - ElbOW-meccococco e e 2
Peoria, Illinois HYSTER COMPANY Danville, lllinois

PORTLAND, OREGON
12/62




IDJ ]
MAIN DRUM GROUP

AT s
—"

ik 1 /
i |
i .
j{‘ -~
o ;&
{ \
|| e

i

| | ;
W A jj/
: ' . Z

| } ‘ 7 g Bl

Il _E M )
o | I1\0\of

. ol 1] ] I

L) <t 0 © lf ¢ j w O
Peoria, Illineis HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON




D 14
MAIN DRUM GROUP

REF. HYSTER REQ.
NO. PART NO. DESCRIPTION QTY.
1 235635A & Drum - Main (Includes Studs Item 6)-1
2 94961 Shaft - Main Drum -------==m==-=~-~ 1
3 94960 Gear -~=-=--=-m---m=cmmmmm—m -~ 1
4 94834 Thimble - Tapered -=---=---------- 10
5 x 67649 Nut - Lock-=-cm-mmm e e oo oo - 10
6 94833 Stud -~ -=-mmmm e m e — - 10
7 ( 37111 Nut = COllAr —=-cmmmmmmmmmmmm e 2
( 12488  Capscrew - 5/8 UNF x 5-1/2 ------ 2
( 15010  Nut - 5/8 UNF-vo-oomommommomoome 2
( 15160 Lockwasher - 5/8---ccemccmaannao- 2
8 94838 SpacCer m-----===--------mme—m - 1
9 231002A Bearing - Roller ---------cocuuw--- 2
10 44524 Oil Sealo-nccommmmmm o meeem oo n 1
11 ( 16800 Capscrew - 3/4 UNF X 2 ==e--nnmm- 12
( 15162 Lockwasher - 3/4 ---cemccmaanna- 12
(For One-Piece Flange)
11 ( 18627 Capscrew - 3/4 UNF x 3-1/4 ----- 12
( 15012 Nut - 3/4 UNF ----cmcmmmme e e 12
( 15162 Lockwasher - 3/4 -ceemecmamaann- 12
(For Two-Piece Flange)
12 +( 96262A Flange Assembly----=---ccomconn-- 1
%( 96260 LANK - —— = m == mmmmmmmmmm e mmm oo 2
#( 21229 Nut - Slotted, 5/8 UNF --=---------- 4
*( 15160 Lockwasher - 5/8 -ccccmmmmmca-nn- 4
*( 15224 Cotter - 1/8 x1-1/4--cmemmmee-na-- 4
13 44525 Oil Sealommnommmmmmm e e o mmmmmma 1
14 94836 Shim Set === --m-mmmmmmmm e e s 1
15 94837 Spacer-----------mmm e m o 1
x Torque------- 650-700 ft.1lbs. dry

* Included in flange assembly 96262A

+ Replace one piece flange with two-piece flange and
include 12 each 18627 capscrew, 15012 nut, 15160
lockwasher

Peoria, Illinois ‘ HYSTER COMPANY Danville, Iiirsis
PORTLAND, OREGON
12/62




"HAULBACK DRUM AND STRAWDRUM

.G 8G 65 81 Ll 9l

iy Ob

6s 8¢

IS 95 G§ b €

¢ <2e g 0L

6

Danville, Illinois

HYSTER COMPANY
PORTLAND, OREGON

Peoria. Illinois



Rt

HAULBACK DRUM AND STRAWDRUM

MIPLI6

Ajquesse 13400 jo jied ST 39)DRIq MBU - JUSIIND-UON
c13Yysemyo0] 09161

“nu 910G ‘smaidsded gp9g[ Yo (I °pn[oul pue
o8ueyy eoord-om3 yimm a3uely 9o91d suo sodeiday ‘A ION

‘'V19296 'ON L1quesse 23ueyy Ut popn[dul
[--mommemmm e zoyzeeag - Snigd [} ozvie
g mmmmmm et moqrd - Bunnd ) FIELT
[ === mmmmmmmmmmmmm e 1ee8 11O 14344
[ —--emmmmmmmmmmmmme e x90rdg L0296
Frrocmmmmmmm - 1o1depy - Sumpgrd ¥848¢
gmmrmmmmmmmmmmm s 91/ - I9YsemNO0T GS1ST)
8/¢
§ -- x ANQ 91/§ ‘PouspieH - moiosded €9991)
[ mmmmmmmmmemnn UO1309g [[BWIG - I9A0D 96196
[-=m=mmmmm=mmmmmmoonn -—-- IOYSEM 20406
[ —mmommmmmmmme mmmmme 19y SEMYDOT 9962¢)
T e Jnuo0T L962¢)
[ ----mmmmmmmmm—m— = oIneIpPAH - uoIuf) 6,196
(x0309UU0)
MON Y M peimnbay joN - JudIIn)-uoN)
[ ——=mmmmmmmmm —mm o= Surysng - Sumtg 9esl
[mmemmmmmmmmm i0300uuon are - Bumtd ] 1061
[rm=mmmmmmmmm - {uorioag 9F1eT) 10400 My6196
(s3aed I04q $D 28eg 298)
[-m-Setiemm et Ajquiassy yoInid V01296
R e T 9soH 50296
[-==--=mmmmmmmme= 8nig edig - Sumng y0€eST
A e e B LT joyoeag y2esé
Z e 2/1 - I9ysepm SEIST)
[rmmmmmeee mm—emee 2/1 - dYsemyoor] 8G14T)
1 --1% 4NN 2/1 ‘pPeuspieq - moadsde) 02891)
[ -mmmmmmmm e Sury deug 9L621
L B 8ury .Ou 9% 199
1------- /¢ qunsiajunod) ~ Inyd adrd 91¢S1
et e - P [2572) 8%056
[m==-=memmme—cmean Sutzesg - 1oureleyg vL6V6
g -mmmmmmmmmmm e Z/1 - I8ysemyio0T 8G16T)
Z/1-1
g---- X ANQ 2/1 ‘Peuepielf - meiosded L089T)
QI--=-===sme=—meaas 8/G - I94SEMYDOT 09161)
2/1-1
81--- % AN 8/S ‘pouspieH - maiosded €2891)
(98uery soard-omsy 1o q)
Q[ -==---mmmmmmmm - 8/ - I9Ysemyo0] 091S1)
QT -==- === JANf 8/§ ‘XoH - 10N 01061)
0T -==========-----mm-oomoeoo - v/£-2
x ANN 8/§ ‘pouspaey - msidsded 50981)
oTa NOILJT¥DSHEA "ON L¥Vd
‘XAL0 HIILSAH

19
09
69
8¢
LS

9§
g9
47

€9
29

18]
0s
34

14
Ly
97
34

144
(24
(A4
¥
0¥
6¢

8¢

LE

9¢
‘'ON

pCece:

(98uery soo1d-suc 104)

Q ~mmmmemmmmm e 8/G - I9Ysemido0T
- ettty v/e-1
x ANN w\m qﬁumv.ﬂ@mvk.mm - BOMUW&.&U

(9301 89g)

Fommmmmmmmmmmmes ¥/1-1 % 8/1 - ¥°9130D
Prommmmmm—mmmm e 8/G - IaYSEMYDOT
prommmmomoee- NN 8/§ ‘POHOIS - 30N
P L L R EEL LR yur]
I o=--m--m-mmmmmeen Alquiessy a8uelq
i it 19oedg
€---yoInD Yoeqmey - 13prdg - juswdog
1 --s32ed 203 1D @8ed 995) 41V - yom(D
7 mmmmmmmmemmeeees -~ Ajquoassy 880l
(A == mOqIH - BupRd aqny,
e e e T Suraeog
[o=-mmmm - Suraiesyg - I9YsEMINDOT
L ] Suraieaqg - InuUdOT
~ .......................... 189S 110

....... 10309UuUcy) I ~ Jurr g aqunl .

Rma.ﬁm& 103 214 28eg 29g) Surrdnon-o0joy
[=--m--mmemmemmm e Suraeaqg - Isurelay
L R 8/6 - IdYsemyO0T
9~--7x AN 8/S ‘PouspieH - moeiosded
[ et 020" - wiys
Frmmmmmmmmmmmommm—eieeoee G00 * - wWIys
[ —-mmmmmmmmmemm e Surreeqg - I91IIRD
[ ~w--=-==mmmmmmmme- (qisa L zu) xesdh
[ ==-- ~mmmtem—m—eeeeao merls - wnig
R -Burresg
) e ittt 183§ 110
I === Smmmmeme—meeomcmee——- Buraeag
e e Butaieaqg
} Sttt 188§ 110
[rommmmmmmmmmmmcm—eemoo o -- raoedg
Ter== me-=mmmemm—mmeoe-o wnig - 3yeys
[m==m=--mmsemma e MoeqINeH - WnIq
i e g 8ury .Oun
e Butreag
I e LT P 1aoedg
I ==m-mmmmmmmmmmmmm e ememmeee Aayy
AR bl 1e9g 110
H ........................... Suraeaqg

|||||||||||||||||| 2/1 - I9ysemyd0r]
m --1 X ANN 2/1 ‘pouspieH - maiosde)

[rmmmmmmmmmmmmmmmmmseaeeoo o jeyoeIg
[ e e T R P Sumgsng

[elc NOILJI¥DSAA

‘ALO

09161)
6L%21)

$2251 )%
09161 )%
62212 )%
09296 )
V19296) +
05056
c16%6
VET066
12956
£€9891
L1Ze¥
o¥zse
6£28¢€
126%%
PEI91
VEEOT6
9L6¥6
09161)
08¥%21)
982¢6 )
¥82€6)
GL6V6
P16%6
M¥P8196
SIEH¥
225%%
61EH¥
2221%
L2
25066
£8196
M806¥6
L8891
22E%¥
67056
21066
925%¥
0221%
8G161)
02891)%
MZ86%6 x
L0026

'ON LYvVd

HALSAH

9¢

[ ls Raal

‘'ON

pCLCR:

Inois

12/62

Daaville. Il

HYSTER COMPANY
PORTLAND, OREGON

inois

Peoria, I



1710

HAULBACK DRUM AND STRAWDRUM-Cont.

MECHANIGAL STRAWDRUM CLUT CH

43
4
g7
- %

REF., HYSTER QTY.
NO. PART NO. NAME OF PART REQ
11 94912 =~ Shaft------=---c-cmcmmmmmmmmmmmo 1

15 (95072A Fork Assembly - Shifter-----<---- 1
*(15650 Capscrew - 1/2UNC x 1-3/4 ------ 1
*(15158 Lockwasher - 1/2 ~~~~~~~~~~~~~~~~ 1

16 44522 Oil Seal-=---==--========-<-=-- --1

17 44319 Bearing ---=--ec--ccmmmmmem e m 1

18 94922W  Drum - Straw-------- [ 1

42 94977 Clutch - Dentalevcececcmmmccccaaacaa]l
43 12976 Snap Ring"""""""‘"""""“'“f""""f""‘"""’""""‘"“"?"1 v
44 95071 Gasket---wo-cecrmccnaanas ammmmaa]
45 ( 16820 Capscrew-Hardened, l/ZUNF X leeee- 6

( 15158 Lockwasher - 1/2 ccvcmccmnmncncacan 6
46 95070 Cover------—------~--~»-~~~ ---------- 1
47 93263 Plate - Lockrmemmmcmmmmcncecceenne oo 1
48 ( 95362 Capscrew-Drilled Head---<=eceeena- 2

( 67355 Lockwire-18 Ga. x 5" Long----~~-~- -~1
49 44315  Bearing-------c---mmccmmmomomc-ooa- 1
50 15304 Pipe Plug ------=---==- e 1

* Included in fork assembly No. 95072 A
Peoria. Nlinois HYSTER COMPANY Danville. Illinois

PORTLAND. OREGON




handi

CABLE - LOCK GROUP
For Main Drum - As Shown

' REF.. HYSTER ' . QTY.

'~ NO. PART NO. NAME OF PART REQ.
1 94196W Lock-Ferrule ---------cooccmocmnmn- 1
2 (16823 Capscrew-Hardened, 5/8 UNF x 1-1/2---1
L (15160 Lockwasher-5/8-ceemomecoceaccaaan- 1
3 30509 Ferruleeemecmmc e e e me e e e 1

CABLE-LOCK GROUP
For Haulback Drum

REF. HYSTER QTY.
NO. PART NO. NAME OF PART : REQ.
1 95047 Lock-Ferrule--c-ecccecmacnmcr e e 1
2 (16820 Capscrew-Hardened, 1/2UNF x l-=--- 1
[ (15158 Lockwasher-1/2 —-ccccmacacaacaa oo 1
3 35506 Ferrul@--ceccecmcccccmcccc e e e e e = = 1
Pooria, lilincis ‘ HYSTER COMPANY Danville. Nlincis

PORTLAND. OREGON




INTENTIONALLY BLANK




SECTION E

BRAKES

Haulback Drum Brake ------------cememaa-on -
Main Drum Brake ~“------=c---omcmm e

Strawdrum Brake and Jaw Clutch Shifter Group

"o e e . agy e -




El
MAIN DRUM BRAKE ASSEMBLY

20 14
SECTION A-A

B T A
b uee "’VII 7

o 1 12131415 16 I7 8 19

Peoria, Ilinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




[ . %7

MAIN DRUM BRAKE ASSEMBLY
REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.!
1 37248 Bolt - Eye----n--nm-mmmmmmmmmmmmmmmmm oo 1
2 ( 95322 SPringee--mmmommmmmmme e m e oo 1
( 95326W Bracket ~ Spring Seat------------------mo-o- 1
3 15024 Jam Nut, 1/4 UNF--coccomooommm e m oo - 1
4 95323 NULt == = == mmmm s m e o e m e mm e e e mmme oo 1
5 69029 COVET—mm oo mmmmmmmm e m i mmm e e m Do 1
6 95337A Brake Band Assy - Complete ~=------==~nmmm-o 1
7 * 16862 Locknut - 9/16 UNF-----mmcmmmmmm e o 6
9 *  94845A Lining Set - Brake (Drill at Assembly)-------- 1 -
10 94851 Link - Adjusting------=--=---c-cc-mmmmmoon- 1
11 15036 Nut - Jam, 1" NF----c-cmmcmmcm oo e mmm o 1
12 94852 Rod End ===--=----mmmmmem i e e o 1
13 94857 COVET mmmmmmmm o mmmm oo m e m e 1
14 { 16820 Cpascrew - Hardened, 1/2 UNF x l--s-wcumn-- 3
( 15158 Lockwasher - 1/2 mcccmmmmcm e e e e 3
15 94856 Pifemmmmmm e m e e mmmmm e mm e e e m e ]
16 94840 Bar - Brake Locker-n-mm-omommc e e e e - 1
17 ( 18202 Capscrew - Hardened, 3/8 UNF x l-1/4------ 2
( 15156 Lockwasher = 3/8-ccccmmcc e e 2
18 14358 Tube Fitting - Male Ell-------cmmmmemocnmmmo 1
19 94997 Hose Assembly-------mmommm o mm e e e 1
20 94848W Pin - Anchor------=-wmcmmmemomcom e
21 ( 6627 Pin - Rod End------cc-mmmemmm e e e o - 1
( 15235 Cotter - 5/32 x 1=1/2-cemommmm e e o - 1
22 ( 96347TW Crank----mc-ccmmmc e mm e 1
(231008 Bushing---------cmmmm e e - 1
23 +( 153 Pin - Rod End--------m-mcmme e e e e e e e e - 1
: ( 15223 Cotter = 1/8 X loccmocmom e e e e e 1
/ 24 + 96516 Rod End (Adjust so pin fits freely and just
" clears end of s1ot) m==ecmmcmmcmmm e 1
25 + 96339A Air Chamber Assembly - Emergency Brake
(See Page Fll for Parts)------------ccmmmm-- 1
26 £ 96345W Bracketo----mmmomomomomoimoomn TR 1
27 +( 16397 Capscrew - Hardened, 1/2 UNF x 1-3/4------ 3
( 15158 Lockwasher - 1/2-----uc--- B PP 3
28 + 14358 Tube Fitting —------commmm e e e e 1
29 200891 Rod End (Adjust to dimensions-shown)--------- 1
30 15030 Nut -~ Jam, 5/8 UNFececommcm e e e e e e o - 1
31 95753 Plate - Cover---mmmm e e e e e e e e 1
32 ( 16820 Capscrew - Hardened, 1/2 UNF x levecn-nnnnn 3
({ 15158 Lockwasher - 1/2 ccmmmmmm o e o - 3
33 94932 A Air Chamber Assembly-------w-ocmeuaoon ——al
(See Page F11 for Parts)
34 96233 Handle - Clamp--=--==-m-cmmommmmmmm e e - 1
P 35 96277 Button - Clampem--m-mrm oo m e e e o e 1
LoF 36 19971 ROIl Pinm e o mmmmmm e e e e e e 1
37 96275 SPTing mmmm - m o m e e e 1
38 96276 Lever - Locking —==-mcmmmmmm e e e e e - 1
39 96274 Plunger - Clamp-------=----==--=--- R 1
40 58903 Snap Ringe=----------- e 2
41 (159 Pin - Rod End - --c-cnmmmmmmmm e e mmm e mmmm e 1
‘ ( 15223 Cotter-1/8 x l-mmmmmcmmm e m e e o 1
+ First used on S. N. 49P1531. To install emergency brake on
prior units, order brake conversion group 96320A.
* Included in brake band assembly No. 95337A.
Peoria. Illinois HYSTER COMPANY Danville, Illinois
. PORTLAND, OREGON




HAULBACK BRAKE

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 14358 Fitting - Tube , Male Ell--cccuuan-- 1
2 94932A Air Chamber Assembly ------------ 1
(See Page F11 For Parts)

3 ( 77461W[R]|Crank - Strawdrum Brake --------- 1

( (For D9 Tractors SN 34A, 49A, 50A,

( 66A)

( 35670AB Crank - Strawdrum Brake ---------- 1

( (For D9 Tractors SN 18A, 19A)

{ (For D8 Tractors S.N. 14A, 15A,

( and Prior, Also for

( S.N. 22A, 35A, 36A, 52A .

( 15503 © Capscrew - 1/2 UNF x 2-3/4) Includ-1

( 15158 Lockwasher - 1/2 )ed with --------- 1

( 15008 Nut - 1/2 UNF ) crank --=------= 1
4 5269 Key == =-rommemcmem e ee 1
5 15030 Nut - Jam, 5/8 UNF--=--c-ceceoooonx 1
6 200891 Rod End------------ e 1
7 ( 159 Pin - Rod End----c-ccmmmcconooo oo 1

( 15223 Cotter = 1/8 X1 -c-mmmmm e 1
8 ( 16820 Capscrew - 1/2 UNF x 1 ~=cccuuo--- 1

( 15158 Lockwasher - 1/2--cccooomoooooann 1

Peoria, Illinois HYSTER COMPANY Danville, llinois

12/62

PORTLAND, OREGON




E 4

HAULBACK BRAKE - Continued

REF. HYSTER

PORTLAND, OREGON

QTY
- NO. PART NO. . DESCRIPTION REQ
9 4+ 96337TW  Crank =------mmmmoooomomcaooaao- 1
( 95058W  Crank (Used Prior to SN 49P1531)—-—-1
10 + 96339A  Air Chamber---ccoeoo oo __.______ 1
11 + 15028 Nut - Jam, 1/2 UNF--c-nn- R 1
12+ 96516 Rod End----ocoammaenn SO 1
13 4( 153 Pin - Rod End~=--c-cmcmaaoaoooo oo 1
| ( 15223 Cotter = 1/8 x locccmcaaaaceo 1
14  ( 95065 Pifm - = == m o e o oe 1
- ( 15246 Cotter = 3/16 X 2eccmmcam oo 1
15 95353A Band Assembly - Brake---w=--o----- 1
16 % 95056A Lining Set(Drill at Assembly)------- 1
Note: Redrill band for No. 10-10
Rivets, if required.
17 * 16862 Nut - Lock, 9/16UNF, Thin-------- 4
18 ( 95324 Bracket - Band Support ------------ 4
( 15135 Washer = 1/2 «cccccomma oo 1
19 ( 16820 Capscrew - 1/2 UNF x 1, Hardened--1
) ( 15158 Lockwasher = 1/2«--cocemoo oo 1
20 95062W  Pin - Anchor--------- e 1
21 94840 "Bar - Brake Lock==-o-coacoaooooo 1
22 ( 18202 Capscrew - Hardened, 3/8UNF
X 1ol /4me e e 2
( 15156 Lockwasher = 3/8~cccomcoaooooa. 2
23 96233 Handle - Alteratione--------oo_o-_J °1
24 58903 Snap Ring-----=cceceaoaaoo R 2
25 96275 Spring - ---ccmm oo 1
26 19971 Roll Pim=-ececmm e 1
27 96274 Plunger =---cocomommme oo 1
28 96276 Lever - Locking----eceemecooooo 1
29 96277  Button - Clamp-------==-cmmc-moon- 1
. * Included in Brake Band Assembly 95353A.

+ First used on SN 49P1531. To install emergency
brakes on prior units, order brake conversion
group 96320A

/
Peoria. Mlinois HYSTER COMPANY Danville. Illinois




E 5

STRAWDRUM BRAKE AND JAW CLUTCH SHIFTER GROUP

Note: Brake parts are the same for Hydraulic Clutch.

12

10

9

8

Peoria, lllinois HYSTER COMPANY Danville, lllinois
PORTLAND, OREGON




E6

 STRAWDRUM BRAKE AND JAW CLUTCH SHIF TER GROUP

REF. HYSTER QTY.
NO. PART NO. NAME OF PART , REQ.
1 ( 94927A Brake Band Assembly -~--~----------- 1
*( 95109A Lining Set - Strawdrum Brake -=-----1 .
2 95111 Pin -cc-cmmccmmmmmmmmm———m e mm o 1
3 ( 37297 ® Capscrew-1/2 UNF x 1 -1/2 --ccuuu-- 1
( 15158B Lockwasher - 1/2 ----- S T 1
4 ( 159 Pin - Rod End-~-==--~ e 1
( 15223 Cotter - 1/8 x lecmmmmmme e eeee oo 1
5 5269 Key-cemmmommmm s e cmc e s e e m e 1
6 ( 92779A Crank Assembly-------cceo-vuumanm- 1
*( 15503 Capscrew - 1/2 UNF x 2-3/4 -------- 1
*( 15158 Lockwasher - 1/2 ccmmmccmmcccaann- 1
#( 15008 Nut - Hex, 1/2 UNF------- R 1
7 95179  Bushing--------=-=-=-===-==c-====-- 1
8 92777 Bushing-----=--scoccmmmmc e acacm e 1
9 94984W Support Assembly-—---‘—--n-—-«—‘ —————— --1
10 95074 = Shaft----cccccsmmmmcme e e e ee e e 1
11 ( 16820 Capscrew - Hardened, 1/2 UNF x 1---6
( 15158 Lockwasher - 1/2 c-ccmcacmanaan- ----6
12 95115  Shim Set -c--cemm-m-mmmmmmmcmm——n- 1
13 92688 Rod End - Left Hand -=---=nncmmmmnmn-n 1
14 92687 Link - Adjusting------c-mcemeacacna-- 1
15 15030 Nut - Jam, 5/8 UNF-ccocommcmmmmmnn-n 1
16 ( 95073A Crank Assembly ------c-ememanooonnu- 1
*( 15527 Capscrew - 3/8 UNF x 1-3/4--------- 1
*#( 15156  Lockwasher - 3/8 ---o-ovmmmmanaann- L
*( 15006 Nut - Hex, 3/8 UNF--vve--- ——m————— 1
17 95178 Bushing --------ceuw-- S 2
18 104607 Bushing ---===sw-mmccccccmc e 1
19 ( 32307D Shoe - Shifter----c-=c-ceecceocan—-n- 2
( 15213 Cotter - 3/32 X leccmcmcm e 2
20 ( 95072A Fork Assembly - Shifter ~----------- 1
*( 15650 Capscrew - 1/2 UNC x 1-3/4--------- 1
%( 15158 Lockwasher - 1/2-=cccccmcmmcmannan- 1
21 94980 Shaft - Shifter —=-===-coccceceao-o--2-1
22 92683 Rod Ende----ccmm-cmmmmmmmmmmmmmann 1
23 94124 Cable (See Page F14 For Parts)----- 1
24 ( 95324 Bracket - Band Support -----------== 1
( 15135 Washer - 1/2-ccccmmccmc e e e e 1
- 25 ( 16820 Capscrew - 1/2 UNF x 1, Hardened---1
' ( 15158 Lockwasher - 1/2--ccccmmmcmeeecman 1

Included In Assembly Under Wthh Listed.

Peoria. Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON )
12/62




INTENTIONALLY BLANK




SECTION F

PNEUMATIC AND HYDRAULIC SYSTEM

Air Chamber Assembly---------commmmmmm o Fll1
Air Compressor Assembly ------- o F5

Air Compressor GOVernor ------------=ee---coc---- F9

Air Tanks, hoses and Fittings----=----omcecuonooo Fl
Check Valve ==-- ----ommm e e e o Fl2
Foot Valve == --omcmm e e e e F21
Handling Gear ~--=------ocmcmmi e e e Fl3
Hand Valves ~=---c-ccmmm e e e e e e e F17
Hydraulic Cylinder Assembly---~-~--——-—------—---— F23
Pneumatic Circuit, Manifold and Fittings --=--=------ F4

Roto Coupling ===--=-------cmommmme e e Fl2




Fl
AIR TANKS, HOSES AND FITTINGS

© o O —
N & A ™

26

23 24 25

|

Peoria, Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON -




F 2

AIR TANKS, HOSES AND FITTINGS

\ QTY.
REF, HYSTER DESCRIPTION REQ.
NO. PART NO. .
1 (95364A Governor Assembly (See Page F9 for parts)---c---cmmcamnaans 1
(14303 Fitting - Male CONNECLOr === =--mmmmeommm mmmmmmmcccm oo memmm 1
2 (15622 Capscrew - 5/16 UNF X 2 ~cmemcocaccmecmomamcmcecememem o 2
(15155 Lockwasher = 5/16 cccmmmcm o et e 2
3 16294 Tube Fitting - Male COnnector -----==-eaemmmmmmoamceooo oo 2
4 94819A Compressor - Air (See Pages F5 to F10 for parts)------------ 2
5 94820 PUlley === = mm e e m e oo e —eeome-o o 2
6 15217 Cotter - 3/32 X 1=1/2 ccmmcmmm o memcm e 2
7 95916W Bracket - Air COMPreSSOT =-c-m-cmommemccmm=mmmmmmmme—me 1
8 (37562 Capscrew - Hardened, 1/2 UNF x 1-1/4 ccecmmommonommcnann- 6
(16397 - Capscrew - Hardened, 1/2 UNF x 1-3/4 --commmmomcoaaaaonan 1
(15158 Lockwasher = 1/2 ccccmmmmmcm e ceo e e ecmmmem 7
9 (94814 Hose Assembly (For D9 Tractors)-----------cmomommmoomnannx 1
(94811 - Hose Assembly (For D8 Tractors) -=---=--commmmomomomoomon o 1
10 15302 Pipe Plug == - mm oo m e e o e 1
11 (18227 Capscrew - 1/2 UNF x 6-1/2 - cmmcmmmmme e mme e 4
(15158 Lockwasher = 1/2 mccmmmooo o e e e o 4
(15008 Nut - Hex, 1/2 UNFhwceoamcmmmmc e mcmmcmmmeimmmcmmm e e e 4
(15028 Nut - Jam, 1/2 UNF ccommm e e e et mmm e e e e 4
12 94823 Bracket =-mmmmmocm oo m oo e e m e mmmm——mm e mm o 4
13 94826 Valve - Safety -----emmmmmm o s e e oo 1
14 16499 Pipe Fitting - Reducing Street Ell -c-mommmmmoocmmmcnmna oo 1
15 15334 Pipe Fitting - Close Nipple ~==---m-cmmmom oo mee - 1
16 94827 AIrcock - Vented ----cemeacmoemcmmmmmmm e mm——— e ——————— 1
17 14305 Tube Fitting - Male Connector =-==-====-=-c-comomommmnoooan 1
18 (95347 [X] Hose Assembly - (For D9 Tractors SN 66A1 And Up)---------- 1
(94992 Hose Assembly - (For All Tractors Except D9 SN 66A)-------- 1
19 94995 Hose ASSembly =m-moomomo oo e e 1
20 94996 Hose ASSembly = - === - o e oo e 1
21 94997 Hose ASSembly - = mmcm oo e 1
22 (95921 Hose Assembly - (For D9 Tractors) ---------=-cc-cameocnann 1
(95922 Hose Assembly - (For D8 Tractors) =--=---=---=--ccm-mcemconon 1
23 94822 Tank - Ail-----m - - mm oo em e o e mm e e mmme—mmemen—= 2
24 17314 Pipe Fitting - Street Ell (Non-Current - No Longer Required)--2
25 78103 Valve - Drain --~---- . e e e e m e ————— 2
26 (16807 Capscrew - Hardened, 1/2 UNF x 1-1/2-cccommomaaan cmmaano- 4
(15158 Lockwasher = 1/2c-mmmmm oo e e 4
(15008 Nut - Hex, 1/2 UNF----uu-2-- e mmdmmmemmmmmemmem——m————— 4
27 24272 Tube Fitting - Male EIBOW == === ~-ocomoommmm e 1
28 94825 Hose ASSembly - === --m = oo oo e 1
29 21798 Tube Fitting - Male Connector ---=--m-scmmocemmmmooaonaooo- 1
30 94824 Valve - Check (See Page F11 for parts)-----ee-eemeoocemnn-un 1
31 16143 Pipe Fitting Street Ell - - oo e oo 1
32 19987 Pipe Fitting - Close Nipple ----- e mmm e cmeaeeeea 1
33 (16814 Capscrew - Hardened, 3/8 UNF x 1-1/2 -ccecmmmmmmreoao oo 8
(15176 Washer = 3/8 - - mm oo oo oo e e 8
(15156 Lockwasher - 3/8 ----w---- T 8
(15006 Nut - Hex, 3/8 UNF = -o oo oo s e e oo oo 8
34 (18813 Setscrew - 3/8 UNC x 2-1/4 ccmmmcmm e mm e e e e e 1
(15086 Nut - Jam 3/8 UNC =--cmommmmmmmmmme cmmmcmciimc e e = o o ] 1
35 (95924 Belt - V - (For Dual COompressors)-=-==-== -mouo- e 1
(94821 Belt - V - (For Single COmpressors) ~==-=---=---==--==-=o--=-- 1
36 21798 Fitting - Male Connector -======-===--==-----c-----------oo 1
37 19535 Fitting - Tee == =-==-==- === === =mmos oo 1
38 (95541 HOS@ == == === == == === == e e oeeoooooooo 2
v (16126 Fitting - Male Connector, 1/4 x 1/4 -c-cmcmmmrmmoononnomnnoo-2
(52501 Fitting - Male Connector, 1/4x 1/8 -------mmmommomommommmm- 2
39 95923 Hose Assembly - Special --=----o-roomrmmmooommm oo m 2
40 14681 Fitting - Male Connector --=-=----==-----=c--==-=re-=-m-mmoo--= 3
41 15303 Fitting - Pipe Plug, 1/2 -----se-mmeommrommommmmm oo oo m e e 1
42 (15955 Setscrew - 3/8 UNC x 1-3/4----romcmmmmmcmmmnemm o m oo 1
(15086 Nut - Jam, 3/8 UNC -=e---mmcmcmmcmmmemmommmmm=mmoomooooe 1
43 (16276 Setscrew - 3/8 UNC x 2 -==---mm-----==--co-ommomommmm oo m o 2
(15086 Nut - Jarn, 3/8 UNC =-===--mmmc-mmmmmimmmmmomommommom e 2
44 95925 Belt = V ccmmmmmmmmmm o m o mmmmmmmmmm—n e memmoooo oo 1
45 16396 Fitting - Male Connector-=========---=------=-----o-----o-o= 1
* For single compressor include one hose 95923
Peoria, Illinois HYSTER COMPANY Daaville, Illinosis

PORTLAND, OREGON

12/62




| —

EMERGENCY BRAKE LINES AND FITTINGS
(First Used on S. N. 49P1531)

5

2\ 3

]

4

\
Q
1 ,
i :
el
9 8 o
:

» B AND VALVE /////,:;7 \\ | HAND VALVE
e TEE 2
~ | N ~ 176 Thne TO MAIN BRAKEH'Jq
16 1
.REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 96322 Tank - Emergency ==--==----- 1
2 96323 Bracket-=c-mcmmcmcme e e 4
3 ( 16634 Capscrew - 3/8 UNF x l------ 4
. ( 15006 Nut - 3/8 UNFomcommamaaa oo 4
( 15156 Lockwasher - 3/8 --eceenuan-- 4
4 ( 15739 Capscrew - 3/8 UNF x 5-1/2--2
( 15006 Nut - 3/8 UNFeccmmmmooanaaas2
( 15156 Lockwasher - 3/8----ucacoo--- 2
5 24272 Fitting - Male Ell-=---- ————-- 1
6 96325 Hose=-=---ccnno-- (R 1
7 96324 HoS€ =--=mmmmmm e - 1
8 17074 Fitting - Male Connector------ 1
9 04824 Valve - Checkm=vcmcccccncana-. 1
i0 16143 Fitting - Street Ell--==n--ac--- 1
11 19987  Fitting - Close Nipple--------1
12 96327 HoS@==-moomommmme e oo o 1
13 14382 Fitting - Union Tee-=w-vcamaa-- 1
14 96328 HoS@===-mocmommmemeeeee oo 1]
15 94994 Hose@=-oo oo e e e e o 1
16 78103 Valve - Drain -----ceooooooo____ 1
17 (17314 Fitting - Street E1l - cceoooomoo_ 1
( (Non-Current - No Longer Required)

* Note: Install Valve With Arrow Pointed as shown.

T0 HAULB&CK BRAKE

Peoria. Illinois

12/62

HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON

e




F4

PNEUMATIC CIRCUIT
MANIFOLD AND FITTINGS

MANIFOLD ] ) PNEUMATIC CIRCUIT

Y

Sl om O

VALVES GAUGE i 2l
a— e—oI 0 e ¢
GOVERNOR b e

TWO MAIN HAULBACK
QUICK-CHANGE DRUM  CLUTCH
A CLUTCHES CLUTCH
HAULBACK
DRUM
BRAKE BRAKE

MANIFOLD AND FITTINGS

COMPRESSORS

15 14 2
20 e |
REF. HYSTER QTY. REF. HYSTER - QTY.
NO. PART NO. DESCRIPTION REQ. NO. PART NO. DESCRIPTION REQ.
1 94992 Hose---------=-u 1 16 ( 94811 Hose (For D8)----1
2 94990 Hose -~---~--uo. 2 ( 94814 Hose (For D9)----- 1
3 94989 " HoSe-==--v-cuco- 3 17 95541 Hose (Governor .
4 94991 Hose------------ 1 : to Compressor)---2
5 94997 Hose------------ 1 18 * 95922 . Hose(For D8)----- 1
6 94998 Hose----~~-cuo-- 1 * 95921 Hose (For D9)----- 1
7 94995 Hose-----v--oo- 1 19 95923 Hose (Special) ----2
8 94996 Hose---w-nu-oo o 1 20 96324 HoSe m~-ccomemm—n 1
9 94993 Hose-=-ccnonacan 1 21 96325 HOSE-mmm oo 1
10 94994 Hose~=--c-cocon 1 22 96327 HOSE@=cmmm oo e 1
11 16134 Fitting~--------. 4 ' 23 94994 HoS@mmmoccocee e 1
12 16124 Fitting----=---~- 1 24 196328 HoS@wmmomcc e o 1
13 14305 Fitting----~-~---- 1 25 14360 Fitting-------co--u 1-
14 95019wW Manifold =~------ 1. 26 19536 Fitting--------==- 1
157 ( 94898 Bolt - U ------- 2 27 16863 Fitting----w-vweo-- 1
( 15025 Nut-Jam, 5/16 * For Single Compressor
UNF ----cmemmnan 8 Include 1-95923 Hose
Peoria, lllinois HYSTER COMPANY . Danville. Illinois

PORTLAND. OREGON

12/62




F5

AIR COMPRESSOR ASSEMBLY - NO. 94819A
( Two Required )

41516171819 20

.

2

= . >

g . /24
26 ,
27 ’
28 :
2% 2
30 @ |
2
31 ”'/‘
32 - v i T
33 l | 1
) i
39 38 373635 34 4
oiL PUMP ASSY
REF. HYSTER QTY.
NO. PART NO, NAME OF PART REQ.
1 233509 Screw - 1/4 = 20cccmmmcm e oo o 2
2 15154 Lockwasher - 1/4 cacoooommaooooooo 4
3 233510 Plate-0il Filler Cover == -cccmecccuca 1
Peoria, lllixiois HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON




F 6

AIR COMPRESSOR ASSEMBLY - NO. 94819A (Continued)

(Two Required)

REF. HYSTER QTY.
"NO. PART NO. NAME OF PART REQ.
4 233543 SCreW ==mmmmmmmc e e e e e e 2
5 15056 Nut - 3/8 UNC-=--vommmmm e mm e - - 8
6 233512 Stud == == mmmmmm e e oo - 8
7 15156 Lockwasher = 3/8 --ccccoocoanoonnn 8
8 233513 Gasket —-=----mmmem oo 1
9 15005 Nut - 5/16 UNFe-cmmem e e e e o - - 5
10 233514 Stud----cmm e 6
11 15155 Lockwasher = 5/16 ccccmmmomoo oo 6
12-13 12877 Plug - 3/8 =wmmmmmmmme e e e - 2
14 233520 Spring - Plunger -----------no---- 2
15 233519 Plunger - Inlet Valve ------c-coonn- 2
16 233518 SPaCer —---cmmm e e e e — e - 2
17 15154 Lockwasher - 1/4 --ceemmmmccaona- 2
18 233517 Stud = = - m e e - e - 2
19 15004 Nut - 1/4 UNF =ccccmcmeee oo oo - ap—
20 233516 Stop - Governor Trigger ---------- 1
21 233524 Breather - Crankcase ------------- 1
22 233525 Coupling - Breather Pipe --------- 1
23 233526 Pipe - Crankcase Breather -------- 1
24 233527 Crankcase =-=-=---=---=-ccomooo-o- 1
25 233529 Pin-e-mmmm e e - 1
26 233530 Gear - Pump Drive ------c-ucmnn-m- 1
27 233531 Body - Oil Pump --------=-=-==-=--~ 1
28 233532 Shaft - Pump -=-=---=--=-=---------= 1
29 233533 Plug--------cmmmmm e e e 1
30 233534 Cap - Oil Filler -=-------- e 1
31 15687 [R] Capscrew - 1/4 UNC x 1-1/2--=----- 2
32 233536 Body - Oil Filler -------=---c-uu--- 1
33 233515 Plug - Drain --------c--moommommm 1
34 233542 Vane - Pump -------------=------ 1
35 233541 Rotor - Pump -------=-=-------- ---1
36 233540 Plate - Pump Cover -------------- 1
37 233539 SCreW =-mmmemcmmmmme e e e e e m o — o 2
38 233538 Gasket - Oil Pump --=--=--=-=--~-=-=--- 1
39 233511 Gasket -===-===-cm-mmomm e e e o 1

Y GOVERNOR AND UNLOADER
(See Page F10)
B 233528 Oil Pump Assembly Consists Of
Items 25, 26,27, 28, 34, 35, 36, 37, 38
and 39.
Peoria. Illinois HYSTER COMPANY Danville, lllinoks

PORTLAND, OREGON 12/62




53 54 55

P
C. [ feE e —
- ,
52
ZB . 58
59-60
61
_—62
63
75 76 77 78 79 80 8l 2-‘,’ ‘ H 64
—— | .
0IL PRESSURE RELIEF - 65
VALVE ASSEMBLY 46 _6€
. ) 67
41 42 43 44 45
40 /:g
5 ) m\ » .68
Z2EN 69
— K — 7 \ /
—— ' :
il =
Level
N
87 8685 84 83 82,
CONN. ROD E ‘Assy.
REF. HYSTER QTY
NO. PART NO. NAME OF PART REQ.
40 15012 Nut-3/4 UNFemeemacmceec e e e = 1
41 - 206 Key - Woodruff #15 --ccecommeaumans 1
42 233545 Crankshafte-ccccmcccmc e ce e e e 1
43 233546 Sealmecmccccccc e ———————— 1
44 233547 Cap-Front Bearing ----c--memeeeuea- 1
45 233548 Gasket-Bearing Cap------=-=---=---=-=2
46 233549 Bearing-Crankshaft------cccucacaoaa 2
417 233550 Block-Cylinder -=--«ccememmmccnccan-l
48 233551 Gasket-Cylinder Head ==~ -ecvecccnnaa 1
50 233553 ) (/=Y Y [ 1
51 233554 Seat-Exhaust Valve cc e e mcccc e e e - 2
52 233555 Washer ------ e ———————————— —————— 2
53 233556 Valve-Exhauste-eeewccceeccmceeaaanx 2

Peoria, lllinois

Danville, lliriois

HYSTER COMPANY
PORTLAND, OREGON




F 8

AIR COMPRESSOR ASSEMBLY - NO. 94819A - Continued

REF.
NO.
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
72
73
74
75
76
77
78
79
80
81
82
84
85
86
87

C

*

HYSTER
PART NO.
233557
233558
233559
233560
15005
233561
233562
233563
233564
233565
233567
233568
233570
233571
233572
233573
15154
233509
233574
233576
233577
233578
233579
233580
233582
233583
233584
233585
15212

233552A
233575A

233581A

QTY.
NAME OF PART REQ.
Spring - Exhaust Valve ------------ 2
Cage - Exhaust Valve --=--=--------- 2
Elbow - Air Cleaner -----ecmcucanoo- 1
Air Cleaner Assembly ------co-ooo- 1
NUt = 5/16 UNFcncmccmmmmcmmmeme oo 6
Stud - Long-------------“---------- 5
Stud - Short ~c-c-moc e e oo - 1
Valve - Inlet --=--mmmm oo - -2
Guard And Pin Assembly ---------- 2
Piston === m e e e e e 2
Ring - Compression--------------- 4
Pin - Piston -------cmcmmcme oo 2
Lockwire ------ ----ccmommmn oo~ 2
Ring - Oil =----commmmm e e mee e - - 2
Cap - Rear Crankshaft Bearing ----1
"O"M RiINg =-===-ommmmmm e e e e e o o 1
Gasket - Cover Plate ~---c-we-uo-- 1
. Plate - Crankcase Cover----------- 1
Lockwasher - 1/4 -c-c-oecoeooooooo 12
Screw - 1/4-20--cccooomoo oo 12
Cup - Splash Shield -----=------oon- 1
Ball----- B e T 1
Spring ------------- s e oo 1
Body------------cmmmmme e e e o 1
Plug----=--ccsimme e 1
Pine-c e e oo 1
Bearing Insert---------- ------- --4
Bushing - Piston Pin ~=------c-oo-- 2
Bolt - Connecting Rod -~----------- 4
Nut - Connecting Rod =~ =--weceooo-- 4
Cotter - 3/32 x3/4 -—ccmmmceaea a2 4

Head Assembly (Consists Of Items
13, 50, 51, 52, 53,54, 55, 61 and 62) ---1

Valve-0il Pressure Relief (Consists
Of Items 77,78,79,80 and 81y """~ 7~ 1

Connecting Rod And Bearing Assy,
(Consists Of Items 82, 83, 84, 85,

86 and 87. Note: Connecting Rod,

Iterm 83 Not Serviced Separately) ----2

Included In Ring Set 233566A
(Complete Set For One Compressor)

Peoria, llinocis

HYSTER COMPANY Danville, Nlinois

PORTLAND, OREGON

12/62




J TETLEMARCEAGE s Y 2w T OV

AIR COMPRESSOR GOVERNOR ASSEMBLY-NO. 95364 A

I
2
3
4

@ ~NO O,

4 5

_TOP VIEW WITH o
COVER REMOVED

NOTE:
. Do not change ad-
justment of adjust-
ing screw 26. This
is pre-set at the

ADJUST HERE FOR CORRECT factory
'« INLET VALVE CLEARANCE )
8\ 9 10 1 12 13 14 15 16 |7
" I/4 PIPE TAP ,;
P - .
7 ) ‘,‘s\\\2-_-___::&\\\\\\\\\\\\\\\.\*&']}\\\ VA7 S—=N 18
2 W =
Vs %\
5):/" ® A N -:
6 —=RZD) R P 19
e , A D LS
s.&\l\\\\\\/\‘fé AR A A L'&L‘ga‘;\\\\\V: ) E
NON — E—7 ]
§ L L D P P P A~ N = :
a6 ’.%)),\))\}'#;W L NN .
' 7/ H 4 4 A .o"
| AN NOTE:
25 @ % WHEN ASSEMBLING
AN DIAPHRAGM (17)
. BEADS MUST FACE
24 23 22 2 : COVER (18) o
Peoria, Illinois HYSTER COMPANY " Danville, Illinois

PORTLAND, OREGON




EANN RV

AIR COMPRESSOR GOVERNOR ASSEMBLY NO. 95364A

REF¥. HYSTER

QTY.
NO. PART NO. DESCRIPTION ' REQ.
1 233587 Screw - Adjusting ==w-cmcmc e 1
2 233588 Housing - Exhaust Valve ==---e-u--- 1
3 233589 Shimsg ==--cecame e e e oo 1
4 15483 Pipe Plug - 1/8, Countersunk ------ 1
5 233590 SPring ~----e-mc e e 1
6 233591 Plunger-=-=-=-mcommmmmo e ame o 1
7 233592 Bodye----=mmcm oo mm oo cem oo 1
8 233593 Valve - Inlet =~ =--cccmm o e 1
-9 %233594 ~ Valve - Exhauste--<occocaoaaaaaao 1
10 233595 Locknut mememememcececmcc e cemmeo2]
18 233596 Filter - Metalicew=noeooocooo- ————— 1
19 233597 Spring-=-=cccmmm e 1
20 ¥233598-  Washer-----cecomcmmmmmnmm oo 1
21 233599 Ca - End----r-mcmm e e 1
- ;373 PR ppr ITer
AIR COMPRESSOR UNLOADER NO., 233803A
REF¥. HYSTER : QTY.
NO. PART NO. DESCRIPTION "REQ.
1 233804 Pin - Hinge -=-=-------meccemecu-u- 1
2 233805 Spring - Trigger ==------c-----umn- 1
3 233806 Pin - Hinge =---~-==-comoccoconmon 1
4 15154 Lockwasher - 1/4---cme-cou-uaon-- 6
5 15552 Capscrew - 1/4 UNC x 3/4 -------- 6
6 233807 Gasket----------mmommmmm e 1
7 233808 Cover and Oiler Assembly ~=~------ 1
8 15052 Nut-Hex, 10-24 --------oomeem-u-m- 1
9 17117 Setscrew - 10-24 x 7/16 == -e-uea-n-- 1
10 233809 Oil CUp = === == mmmmmmmmmmmmmom e 1
11 233810 Trigger Assembly~=-----wcenonon-nn- 1
12 233811 Plunger ==-----=----=no-ooocem-mn- 1
13 233812 Housing - Plunger --«-==-=---o--o-- 1
14 233813 Spring - Plunger, Inner ----------- 1
15 233814 Spring - Plunger, Outer ~~~~~~~~~~~ 1
16 233815 Pin-ce--ommmmm e e e 1
17 [R] 76608 Diaphragm-=------=--c---==cmcu-uo- 1
18 233817 Cover - End ~----==memoommmooomom 1
19 233818 Washer - Diaphragm -------------- 1
20 15004 Nut-Hex, 1/4 UNF~------meommmnmnn 1
21 233819 Spacer --------=---------ooo-ooon- 1
22 233820 Piston ==-=-==m==e-c-e-onoonmnom-- ]
23 233821 Spring -=-------=----s-moomoem oo 1
24 233822 Body - == --=-=-m-mmmmmmmmmmmnn e 1
25 233823 Rod - Push -=---cmmmcmmm e e o - 1
26 233824 Screw Assembly - Adjusting ------- 1
Peoria, Illinois HYSTER COMPANY Danville, Hlinois

PORTLAND, OREGON

12/62




(Quantities listed are for one chamber:

. HYSTER
NO. PART NO.

233424
233425
233426

15030
233427
233428
233429
233430

( 15010
( 15160
(200891
R/ (122852
( 159
( 15223
11 202762

OO~ ONUL W

—
[=}

Fll

AIR CHAMBER ASSEMBLY - No. 94932A.
Two required)

QTY

DESCRIPTION REQ
Cover Assembly =---- oo oo e o 1
Diaphragm ---~--ccmmmmm e o e m———— 1
P T ing= == = = mm s m e e e e e e 1
Nut - Jam, 5/8 UNF oo e e o 1
A A T it e 2
Band - Clamp -=----c-cmem e m e e e e m e o —————— 2 -~
B Ol mmmmm e e e e e e e e 2
Body AsSembly ww--mmcommm e e 1
Nut - Hex, 5/8 UNF oo mm e cm e e e eem e 2
Lockwasher = 5/8 w-mcemocmm e m 2
Rod End - - - m i m oo e e e m e r e e mm e 1
Push Rod----cmme e e e e e e e e e o 1 H
Pin - Rod End-----mcmm s mm e e e e e e e e e e 1 :
Cotter - 1/8X 1 s oo momm oo e - 1
Retainer - Spring -------rmeocmmom e e 1

AIR CHAMBER ASSEMBLY - No. 96339A
(Quantities listed are for one chamber; Two required)

First Used on SN 49P1531

. HYSTER
NO. PART NO.

1 (202731
(202732
(202733
202734
202735
202736
202737
202738
( 15007
( 15157
( 15028

#( 96516

(153

% 15223

N oUWV

DESCRIPTION REQ.
Ring - Clamping (Includes bolts and nuts)------ 1
Boltmmmmm e m e oo 2
I R e 2
Plate - Pressure----c-cmmemommcm oo ee oo 1
Diaphragme=« - - oo mm e m e e 1
Push RoOd=mccmc oo e e amam o 1
SPTiNg= - mm o m m e m o 1
Plate - Non Pressure-------eomccommomaoeoox 1
NUt = 7/16 UNFemmmmemmmmcmmce e emmeememm a2 22
Lockwasher - 7/16 ~cmcmccm o eeo o 2
Nut - Jam, 1/2 UNF-mcmm o e e e e e e oo 1
Rod End = c--mm s e e e e e e et e e e e o m 1
Pin - Rod End-----mmmm e e oo e e e oo o
Cotter - 1/8 x lommmcommm oo e ome e e 1 -

* Not Included with 96339A

Peoria, Illinois
12/62

Danville, Illinois

HYSTER COMPANY
PORTLAND, OREGON




rla
ROTO COUPLING - NO, 94933A

" 12 I &

PORTLAND., OREGON

14
REF. HYSTER : , QTY.
NO. PART NO. NAME OF PART REQ
1 233411 Retainer - "O" Ring ~==-=-=-~-=----- 1
2 233418 MO Ringe- - AL DS S L]
3 233413 Ring - Carbon---=ccceuoo--- —m e ———— 1
4 233414 CUP = Oil-mmmm o mmmmmm e e e 1
5 233415 Retainer - Bearing -«-«=--cccaccauan 1
6 233416 Bearinge-=-es=--ocommmmc e 1
7 233417 Retainer - Bearing ===-v-coeeaaooo o 1
8 12977 Snap Ring =~---=-cormcoocaaaaa .1
9 233419 Coupling === wem e e e 1
10 233420 Spring ---e-emme s 1
11 233421 Seal - Felt recmmcrmcdm e e e e mm e e 1
12 233422 Housing --~---- ok 1

- 13 12978 Snap Ring =--wememmme e mie e 1

14 233423 = Washer ~~---c-mcmmemncccmecccee e 1
Gasket Seal
Spring

7 ~ Body
z ' CHECK VALVE - NO. 94824
i it il
i |

y - HYSTER
Y IV 24 PART NO. NAME OF PART
L ENa == |
;gh 95361 Repair Kit - Check Valve

Peoria, Illinois HYSTER COMPANY Danville, fuinois




HANDLING GEAR

, HANDLING GEAR
(MECHANICAL CONTROLS FOR STRAWDRUM SHOWN)

12-3 4 1R 567 8 9 10 w2 1314 15
g Sa Y\
(,/ T
\ L
A

S5 N BIO

Peoria, Illinois Hsl(, gg‘rlﬁ& DC%MP ANY Danville, Ilinois
., OREGON
12/62




HANDLING GEAR

PORTLAND, OREGON

REF, HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
e 94321 KNOb === m e e e e e e e e e 2
Py 94798 W JL@VEY mmmmmmm e e e e e 1
& 16134 Fitting - Male CONNECtOr === m === - oo e e n 6
4 3 95018W Lever - Strawdrum Clutch ==--=cmmo e am i e e e m e 1
5 94991 Hose Assembly =-=-meommmmm e e e e e 1
6 194995 Hose Assembly - ~---vmcmmmmmomoneo oo R T 1
7 (15583 Capscrew - 5/16 UNF x 1/2 ----cocmmc o oo 25
(15155 Lockwasher - 5/16 - memmmm e e e e e 25
(18515 Washer = 5/16  =m-mmmmm e e e e 5
8 94941 COVET = - - - mmmmm s e e 1
9 94989 Hose ASsembly =r-=om - mmo o e e e e e 1
10 *( 94124 Cable - Push Pull - STRAWDRUM ~------- T T TR 1
(Includes Items 11,12,13 and 14) _
11 * 15034 Nut - Jam 7/8 UNF wommoomm e i mm e e mm e e e -4
12 * 15934 Lockwasher - Shakeproof, 7/8 ==-=-==--coooo o ______ 7
AT (Four furnished with cables)
] * 94381 Grommet - Large =--=-= =mmcamcmemomooee oo -4
e % 94380 Grommet - Small ~=-- o oo . 4
15 15026 Nut - Jam, 3/8 UNF c-cmmmm i e e e e e e e = 3
16 14358 Tube Fitting - Male Ellemm e e c oo oo oo 1
17 92683 Rod End----~- g N 1
18 94942 COVEY mmmmm e e e e e e e e 1
19 64037 SPring me-e m & e e e m e mmmmmemmmme m e 1
20 96217TW Panel - Control ~-eemmcmcom L. ecmmmcan 1
21 94987W VT o e e e 1
22 (94894 PN m e e e e ———— 1
(15222 Cotter = 1/8 X 3/4 cmmme e e e me————— ——— 2
.23 94890W Pedal --m-mmm e e e e e e m 1
24 (95543 Plate =cemmee e e e memaemeea oo . 2
(16367 Capscrew - 1/4 UNF x 1, Flat Head wcccccocmcooooacno oo 4
(15004 Nut - HexX, 1/4 UNF tcmmmc e e e e e e e e e e e m e 4
(15154 Lockwasher = 1/4 = - m e mmm o e — e _4
25 9498 6A Valve - Foot (See Page F21 for Parts) «-eoecmcccmmaaanao . 2
26 94123 Cable - Push Pull (Includes Items 11, 12,13,14) -coceoao .. 1
217 94882W Bracket------- e e 1
A (15572 Capscrew - 5/16 UNF % 3/4  cccmmomm e 16
L (15155 Lockwasher - 5/16 -commmmmoocemaman e 16
9 94881 Y e L LT T 2
30 24272 Tube Fitting - Male Ell === commem e 4
31 (16807 Capscrew - Hardened, 1/2 UNF x 1-1/2ccmmmmcamooaoooo 8
(15158 Lockwasher - 1/2 =-mmmmmmmm e e ol 8
(15008 ' Nut - Hex, 1/2 UNF- - mm mmm e e e e e e e et e e 8
32 (77668A Link Assembly - Strawdrum Brake --=---ee-- . 1
( (For D9 Tractors S.N. 34A, 49A, 50A)
(77669A [R] Link Assembly - Strawdrum Brake -=---cemcooomomammoo o] 1
( (For D9 Tractors 5. N. 66A)
(36188A Link Assembly - Strawdrum Brake --=-ceemcooomomoaano . 1
( (For D9 Tractors S.N. 18A, 19A)
( (For D8 Tractors S.N. 22A, 35A, 36A, 52A)
(37198A Link Assembly - Strawdrum Brake =-=we-eeoooomooooooo .. 1
( (For D8 Tractors Prior to S. N. 22A)
33 x 15010 Nut - Hex, 5/8 UNF == mmcmmm e e oo e eca e 2
34 x 158 Rod End-----m-emmecmmmee e ——————— e cmcmeem—————— 2
35 x ( 159 Pin - Rod End ) Two Included ====--ommoeoom oo 3
(15223 Cotter - 1/8 x 1) With Link ==--sccocmmo oo 3
A + 96327 Hose (Hand Valve to "T' Fitting)----=---comomocommma e 1
S+ 14303 Fitting - Male Connector =-====-=c----com oo e 1
w8 + 96325 Hose (Hand Valve to Emergency Tank)-------=c-coemocmnaannn 1
39 + 14357 Fitting - Male Ell----cmmmomm e e e e e e 1
40 95525 Tachometer === --cmrm o m e o e e e e e e e e 1
41 (717461W [R] Crank . - 1
( 5269 Key JD9 Tractors -=----c-emoeoown- 1
(16748 R Capscrew - 1/2 UNF x 2-3/4 )Serial Number ---------coo--- 1
(15008 Nut - 1/2 UNF )34A, 49A, ~----mmm i m 1
(15158 Lockwasher - 1/2 )50A, 66A - e 1
(35670AB Crank Assembly )JFor D8 Tractors-------=-=-=-- 1
( (Includes Capscrew) )Serial Number 14A, 15A
(15503 Capscrew - 1/2 UNF x 2-3/4 )& Prior, 22A, 35A, 36A,52A~---1
(15158 Lockwasher - 1/2 yand D9 Tractorg-=------- - 1
(15008 Nut - 1/2 UNF )Serial Number 18A, 19A ----- 1
#* Mechanical Strawdrum Clutch Parts (Non-Current)
+ Emergency Brake Parts First Used on SN49P1531)
x Included in Link Assembly
. Peoria. Illindis HYSTER COMPANY : Danville, lllinois

12/62




Fl5

HANDLING GEAR -Continued

o w 9
4 9 .
36|37 38 29 e s
D N
< a !
LE @ o . L
) nm/ 42 g
55 SN — ) — 1 43 ° | . l
My 44 =]
56 [ . 45
T = 2l
=T 46 4
VIEW A-A VIEW B-B
REF. HYSTER QTY.
NO PART NO. DESCRIPTION ; REQ.
2 94798W Lever - ------ I 1
4 * 95018W R e 1
21 94987W L@ VET == == === === oo e eoeme-oo-—- oo 1
28 ( 15572 " Capscrew - 5/16 UNF x 3/4 ~-r--nmm-mmmmmmmm oo mmmmmmmm oo s 12
( 15155 Lockwasher = 5/16 —emmommmc oo 12
( 15005 Nut - 5/16 UNF ==--nmmmmmmmmmmmmomo oo oo mmmm e 12
36 ( 94899A Valve - Hand (See Note 1) =--==n=ommmommmmmmmmcmoommmmme oo 2
x( 16134 Fitting - Male Connector-----=--====------c--omommoommonoo 4
+( 14358 Fitting - Male Ell-------mommmmmm e mm o m e m oo e 4
37 116153 Gauge - Air Pressure ------=---==s-=---------o-oooo-oo--o- 41
38 ( 88642A Valve - Hand (See Note 2)---------memommmmme e me e mm i m e o 1
x( 96348 Plate =---=-mmmm oo —eo——m-mooo 1
x( 18461 Capscrew - 1/4 UNF x 3/4 --------mmommmmmm o mommmmmmmm o 4
x( 15154 Lockwasher - 1/4 =-comomcmmom oo m e m oo 4
x( 15004 Nut = 1/4 UNF - mcommmmmmmmmo oo e e oo m e e o 4
x( 14372 Fitting - Female Ell  -Z----ooommmommmcocoe mmmmmmm oo o 2
+( 16134 Fitting - Male Connector ---------======- ----cooo-coomnoo 2
x( 15380 Fitting - Nipple, 1/4 x 1-1/2 —--c--mmmmmmm e mmmm o 1
x{ 15453 Fitting - Nipple, 1/4 % 2-1/2 === o =mmmmmmmom oo mmmm e 1
+( 17314 Fitting - Street Ell =--omsmoommoommm o m oo e oo 1
39 % 92886 ROd ENG -« - mm - s mmmmmmmmm i mmm i mmme o meon oo 1
40 * 153 Pin - Rod ENd === mmmmmsmm s oo oo oo -1
x( 15223 Cotter - 1/8 % 1 mmccmcmcmmmmaaemma e e m 2
41 15246 Cotter -~ 3/16KX 2 =-mmmmmmmo e mece e e oo s 4
42 * 66284 WasSher ---- —=----mcmmmee e eoeoom oo 1
43 % 6348 Ball - Steel, 1/2" Dia ===-cmmammmmmmmmmcmmm e ameamoa 1
44 % 6347B SPring - -= - === - == mmm e mmmmm oo 1
45 *( 46578 Plug - Drilled =--==cm== momcmmmmmmmm e o e 1
#( ----- Wire - Lock =------ecmmmmm e e oo R i 1
46 94895 Pin ------=-mmmm o T 1
50 ° 95384 Name Plate - Throttle --- =---s-mmomcm e mmme oo --1
51 95385 Name Plate - Haulback Clutch ==------cmmomomcm e m o o 1
52 95382 Name Plate - Hi-Lo Clutches ----- e e - -1
53 95381 Name Plate - Main Clutch e mmm e e e e - 1
54 95383 Name Plate - Compound ~=--- ------mmmmme e m o m e o 1
55 16602 Screw - Drive, No. 6 X 1/4 =e- ccocmmommmm e 12
56 96520 Name Plate - EMergency =------=---co--mecmmmomoo——oomo—— 1
57 { 96326 Valve - Hand, Emergency Brake------------moooommonoomoon 1
( 16853 Machine Screw - No. 8-32 x 1/2  =-c-mmmmmcm oo 3

# Mechanical Strawdrum parts, non-current

x First Used on S.

N. B49P 1557

+ Last Used on S. N, B49P 1556

Note 1: To repla
1-94899A Valve,
Note 2: To repla
1-88642A Valve,
1-96348 Adapter

ce valve 94899AB on units prior to S. N, B49P 1557. Furnish
3-16134 Fittings.

ce valve 96510A on units prior to S. N.' B49P 1557. Furnish
1-15380 Nipple, 1-15453 Nipple, 2-14372 Female Elbows,
Plate, 4-18461 Capscrews 1/4 UNF x 3/4

Peoria, Illinois

12/62

HYSTER COMPANY _Danville, Ilinois

PORTLAND, OREGON




. 55

Flé6

HANDLING GEAR - CONTINUED
FOR HYDRAULIC STRAWDRUM CLUTCH

5
[0 % G
61—& ¢ ‘
‘L&(WL,
62 6364 65 66 67 68 69 VIEW B-B
REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
, 96213 Lever m=--c e e e e m 1
56 (17155 Capscrew - 3/8 UNF x 3-1/4 =----- 2
. (15006 Nut - Hex, 3/8 UNFwvoemcmmceamme- 2
(15156 Lockwasher = 3/8 cocccmccancacnnaa 2
57 96199A Cylinder -Master (See Page F23
for Partg)-=--e-cemeccccccc e 1
58 24092 GaBKetemnmmmmmmmmmmmmmmm e e e m e e 1
59 29582 Gasket mccmmmcmc e e 1
60 29583 Bolt - Fitting =====ceemccmcmacaaa- 1
61 (96200 SPpacer ==----mmmm e e 2
(17154 Capscrew - 3/8 UNF x2-1/2 -=-=-~- 2
(15006 Nut - Hex, 3/8 UNFe-cocmccmccaaa. 2
(15156 Lockwasher = 3/8 «cwucococeamaaoo 2
- 62 ( 142 Pin - Rod ENd ==cccceccccc e cceeaa 1
15212 Cotter - 3/32 x 3/4 ~-ccmcmmcmc e 1
63 141 Rod End --===cuanu- e mmmm e mm—— 1
64 15026 Nut - Jam, 3/8 UNF cwcccmccccnana- 1
65 96201 55 ) 1
66 96209 COVer =--mmcme e e mcmccmc e e e o = 1
67 (16818 Capscrew - 5/16 UNF x 3/4 ------- 6
| (15005 Nut - Hex, 5/16 UNF cccecmccccm e 6
(15155 Lockwasher = 5/16 wecccacaacaaaoo 6
- 68 96204 2 oY g 1
69 42075 Fitting ==eememmececnan [ —————- 1
Peoria, Illinois HYSTER COMPANY: Danville, Illinois

PORTLAND, OREGON




Fl6.1

HAND VALVE ASSEMBLY - No. 94899AB

First Used on S. N. B49P 1541

ILast Used on S.N. B49P 1556

Replace with 1-94899A Valve and 3-16134 Fittings

w

»
"
S

33 )
# 5
17 1%1 B
= =

b | é 14
Ex H \ 15

|13

S/ -

ouT \.\\v\ ‘1 9

3 ; 8

| — !

o BN

| .

1 2 |

Peoria, Illinois " HYSTER COMPANY Danvills. Illinois

PORTLAND., OREGON

12/62




{

F 16.2
HAND VALVE ASSEMBLY - NO. 94899AB

REF. HYSTER QTY

NO PART NO. DESCRIPTION REQ
1 235182 Cap-===mmmcmm e e e - 1
2 53159 Capscrew - 1/4-20 x 2 Socket Head- 2
N3 %k ceceea "O" Ring -----=--=mmo-mmmmmmmmm o 2
B R MO RiNG ======mmmmm e mmmm e oo 1
5 235183 SPring-=----commm e e - 1
6 235184 SpPring----mcmcm e e 1
7 I Valve-cecme e e e e e me e e e = 1
8 235186 SX=T: | Al g R PR S U S 1
9 235187 SPring ==--mm e e m e 1
10 235188 PistOon-=-=--cmc e m e e - 1
11 235189 Spring - Main ----ccecomcmcmnnma oo 1
12 235190 Body ~=-=ccmmmmme e e e e o - 1
13 % cceaea- - "O'" Ringemm=memccccmmcmmmeme e 1
14 245191 . Push Rod---ccmmmcmc e c e e e meee e e 1
15 (235192 Shim —--<ccmcr e r e AS

(235193 Shim-ececeecme e e NEEDED
16 235194 CaAmn === =mmmmmmm e e mm o --1
17 © 53153, Set Screw - 10-32 %X 5/8 cmemmcaeaa-n 2
18 ‘53“160 Nut - Acorn, 10-32 (Brass) -=--===-- 1
19  .53154> Set Screw - 10-32x 3/16 —ccceeuaa- 1
20 & cmmmaa Disk - Brake ~~c-ccccmc e e e 1
21 53161 Screw - 4-40 x 1/4 Flat Head~------- 1

Brass
22 53162 Lockwasher - Shakeproof # 4 ~---=-- 1
External
23 235196 Knob Assembly m=cccmcmmmcmmcaaoo 1
24 235197 Handle-w==e==- e mee et ————- 1
* Included in Repair Kit No. 235198
Peoria, Illinois HYSTER COMPANY Danville, lllinois

PORTLAND, OREGON

12/62




HAND VALVE ASSEMBLY - No.

F 16.3

96510A

"First Used on S. N. B49P 1541

Last Used on S. N. B49P 1556

To Replace, Furnish 1-88642A Valve,

115380 Nipple, 1-15453 Nipple, 2-14372 Elbow,
1-96348 Plate, 4-18461 Capscrew

o o~ O fo) '1-, 6
o (OUT’ fo) \OUTl O
ol >~ A =~ 13
o 4
(o] iINRO
‘ (o]
a oMo a ®
— XL % 3
.|
1 2
REF. HYSTER QTY
NO PART NO. DESCRIPTION REQ
1 58916 Snap Ring -===mmmmmmmmecm e eem e 2
2 235174 Plate ~-c-mccmcccccccccmm - 2
3 61056 MOM" Ringe--c-cemmrronmoamaedmanan 2
4 235175 Valve--memmmeccmcccc e mmmmme e e 2
5 235176 SPring----c-emeom e 4
6 235177 PistON--ececec e e e e cm - ———— 2
7 100153 "O" RiNg--=-msmmmmmccm e e e cce e e 2
8 235178 Body —=---m-emmmmm e e 1
9 235179 (@F- % o ¢ W0 gy 1
10 53153 Set Screw - 10 - 32 x 5/8 ---cecccen-- 1
11 235180 Cap —=~-=<m~--m---eeemmmmmeaaaa- 2
12 235181 Knob Assembly --=---meoecmomano--]
13 235964 SPring —=-------- e m e m e - 2
Pooria, Hlincis HYSTER COMPANY ‘Danville, Nllinois
PORTLAND, OREGON

12/62




F 16.4

INTENTIONALLY BLANK

Pecria, lilinois

HYSTER COMPANY
PORTLAND. OREGON

Daaville, insis
12/62




F 16.5 @

HAND VALVE ASSEMBLY - No. 86642A

(=24
b4

r~ @
— -

&\.m

0050 -

Db -

\

Danville, Illincis
PORTLAND, OREGON

HYSTER COMPANY

Peoria, Ilinocis
12/62




F 16.6

HAND VALVE ASSEMBLY - No. 88642A
FIRST USED ON S. N. B49P 1557

REF. HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 86629 Machine Screw - #10 UNC x 3/4 ----2
2 15931 Lockwasher - External Tooth, #10--2
3 86630 Body ----------ommmm e 1
5 86631 Spacer - Valve ----c-ccooomaaooo= 2
6 233478 Spring - Inlet Valve ------------ -- 2
7 86632 ‘Valve - Inlet -=-=-=-==-===-=-==--=-- 2
8 86633 Washer---------mmmmmm e 2
9 86634 Ring - Packing, 7/8'" O.D, --------- 2
10 86635 Seat - Inlet Valve --------ooaoo_ 2
11 86636 Spring - Exhaust Valve ------------ 2
12 - 86637 Plunger - Valve ----------cceueoo-o 2
13 86638 Ring - Packing, 7/16" O.D.-------- 2
14 86639  Guide - Plunger -------=------o--- 2
15 86640 Ring - Packing, 15/16" O.D.------- 2
16 86641 Flange - Valve Retaining ---------- 2
17 16743 Lockwasher - External Tooth, #6 --4
[ 18 86852 Machine Screw - #6 UNC x 3/8----- 4
19 86853 Follower - Cam ----- e 2
20 86854 Spring - Detent--------c-o-eoooo-o 1
21 86855 Follower - Detent Cam ----------- 1
22 86856 Cam - Detent----==---cooooo_- --1
23 86857 Cam === m e e oo 1
24 17948 Capscrew - Socket Head, #10 UNF---1
| x1-1/2 |
25 86859 Shaft - Cam -------o e 1
26 86860 Shaft - Handle =~=----cmeoomo--_= 1
27 86861 Housing ----------c-ccomm . 1
28 86862 Setscrew - #6 UNC x 1/2 - == aoo 1
;29 86863 Setscrew - '"Nylok', #10 UNF x 1/4-1
= 30 86864 Handle Assembly ---- ---oeoeoooo-_ 1
32 86865 Screw - Self Tap #2-56 NC x 1/4----3
Peoria, Illinois ) HYSTER COMPANY Danville, Illinois

PORTLAND, OREGON




94899A

Note: For S. N. B49P 1541 to B49P 1556 incl.

Include 3-16134 Fittings

HAND VALVE ASSEMBLY - No.

Danville, Illinois
PORTLAND., OREGON

HYSTER COMPANY

Peoria, lilinois

12/62




r Lo

HAND VALVE ASSEMBLY - No. 94899A
Note: For S. N, B49P 1541 to B49P 1556 incl.

Include 3-16134 Fittings

REF HYSTER QTY.
NO. PART NO. DESCRIPTION REQ.
1 54982 Capscrew - 3/8 UNC x 1-1/8 ~=----- 2
2 233431 Bracket - Pipe -----ccmmemmaao 1
3 233432 Gasket - Strainer ------=-cceeoooao- 2
4 233433 Strainer ----------- e~ 2
5 233434 Ring - Strainer Retaining ---------- 2
10 86620 Nut ---mmmmm e e e o 1
11 233435 Shaft - Handle ~------ccccmmmmaan 1
12 233436 - Ball - Handle----=-=-=-momcmmmme o 1
13 233437 Yoke - Handle -----cmmmmmaoaoo 1
20 86621 Nut------- R e 2
21 15918 Lockwasher - 5/16, Shakeproof ---- 2
22 233438 Nut - Cam Housing Cap----=====-=- 1
23 54980 Set Screw - Self Locking----------- 1
24 233439 Sleeve ----ecccm e 1
25 233440 Arbor -—---c e oo 1
26 233441 Spring - Handle Return ------------ 1
31 233442 ‘Shaft - Cam  ----emm e 1
40 233443 Cam (With Pin)=--eceemmmeaea oo 1
41 233444 Stud - - e oo 2
42 233445 Housing - Cam (Includes One Each
Items 43, 44 and Two Each Items

: 20, 41, 45) wcemm e --1
43 233446 Spring - Latch Booster ~----------- 1
44 233447 Latch - Spring ------c-eemmcmmnoo 1
45 14524 Rivet - 3/32 x 3/4 Countersunk Head-2
50 86624 Nut ---ccmmmm oo 4
51 54983 Capscrew - 5/16 UNC x 1-1/8 ------ 2
52 15200 Cotter - 1/16 x 1/2 ~====m=-meecca-- 2
53 233448 Pin - Cam Dog -------=----cce-- 1
54 233449 Dog -Cam------cmmmmmmm e 1
83 233450 Stud  —-- e e oo 2
84 233451 Body -----ccmmm oo 1
90 86625 Ring - Packing------cccemmo__ 2
91 233452 Valve Unit (Includes Two of Item 90)1
92 233453 Spring - Exhaust Valve -----ce---- 1
93 54981 Nut - Special -------- T 1
94 233454 Follower - Diaphragm -----------_ 1
95 233455 Diaphragm --------- -cceommaoo- 1
96 233456 Seat - Exhaust Valve -=------o--o- 1
97 233457 Spring - Diaphragm, 125 PSI------- 1
98 233458 Seat - Diaphragm Spring ---------- 1
99 233460 Screw - Adjusting - --------o----- 1
100 233459 Housing - Spring -----=-----=-o----- 1

Peoria, lllinois HYSTER COMPANY Danville, lllinois

PORTLAND., OREGON

12/62




F19 [R]

HAND VALVE ASSEMBLY - No. 94900A
LAST USED ON S. N, B49P 1540
For S.N. B49P 1519 to B49P 1540 inclusive, replace
with 88642A Valve and 1-15380 Nipple, 1-15453 Nipple,
2-14372 Elbow, 1-96348 Plate, 4-18461 Capscrews.
For all units with jaw clutch (prior to S. N. B49P 1519)
replace with 94900A Valve. ‘




F20
HAND VALVE ASSEMBLY-NO. 94900A
REF. HYSTER QTY.
NO. PART NO. NAME OF PART REQ.
1 54979 CaAPSCreWe mmm e m e mm e e e e e e e e ——— e 4
2 233461 Bracket - Pipe = e oo oo e oo oo 1
3 233432 Gasket - Strainer------cocmmmm e m e e e ——m 5
4 233433 Strainer----cmmmmc oo ece e m e m e 5
5 233434 Ring-Strainer Retainer-------coeoae ooomme oo 5
10 17416C Nut-Lock, 1/4 UNF cccemm e e e e e ieec e e e = 1
11 233435 Shaft - Handle ===~~=~- e e e e m e e s 1 i .
12 233436 Ball - Handle - ==-=meccmmmmmmmaaan- e 1 e
] 13 233462 Yoke - Handle - == --c- oo e o mmm e e 1
s 20 15055 Nut-Hex, 5/16 UNCon o moma oo oo 2
21 15155 Lockwasher = 5/16 cacm o mm e c e e e cdcmcc e e m e mm 2
22 233438 Nut-Cam Housing Cap -~=-===-==uc-- U . 1
23 54980 Set Screw - Self Locking ---------- o e e mmm——————————— 1
25 233440 ATbOor-=cmcccc e cm e e e —————— e e m - ————————— 1
26 233441 Spring - Handle RetuUrn------ccimmam oo mcmmcccce e 2
27 233463 Washer--c-cc e e eecmmmm;ccm e e m e m e = 1
28 233464 ArDOr mm e m i e e e e rimcme e rm—————————— 1
31 233465 Shaft - Cam-=---c-emococonacaaaas femm e e ———— 1
40 233466 Cam (With Pin)=-e-ccmmam o e e m e 1
41 233444 StUd m - mm e e et ca e ———————— 2
42 233467 Housing-Cam (Includes One Each e —————
Items 43, 44 and Two Each 20, 41,45)-« cccemacccaacoaooo 1
43 233446 Spring - Latch Booster -~ ----ccccmem e -1
44 233447 Latch - Spring —---cemm oo e 1
45 14524 Rivet, 3/32 x 3/4, Countersunk Head- ~-c-cecccommcaaan 2
s 50 15055 Nut-HexX, 5/16 UNC == commmmomomm oo N
~' 52 15200 Cotter - 1/16 x 1/2 cmmmcccccceao o emmmmmmm e e—ea 4
53 233448 Pin - Cam DOg === == =mc oo e e o 1
54 233449  DOg - CAM = o mmm <o s e m e oo 1
55 233468 Lever - Left, Pilot Adr =~=ccommcm e e -1
56 233469 Lever - Right, Pilot Air--cecmecooan o momimeommceeao o 1
57 233470 Pin - Pilot Air Lever------cccccmmenccccccaccaccomm 1
70 233471 Ring - Retaining == eeecmcmoo o ia oo -2
71 233472 Protector - Exhaust —=--cececcccecmicccmc e e cm e e 2
72 233473 Ring - Retaining -----ccocommmmm a2
73 60836 MO RING === == m e e e e e e e e m e 2
T4 233474 Guide - Pilot Air Plunger-----m-eccmacmmcccmcao oo 2
75 15859 HOM RARg- - = = = m = m oo mm o mm e e e e e e 2
76 233475 Plunger - Pilot Adr-c--cememmm oo -2 S
77 233476 Spring - Plunger ----- e ccmcmme e e 2
78 100154 MO RINgemmmm s e e e e e e e e e 2
79 233477 Ring - Retaining===-oc oo e oo oo oo 2
80 233478 Spring - Supply Valve-=--ccmocmmmm e -2
81 233479 Valve - Supply~=sccccmmm e e 2
82 233480 Seat -~ Pilot Air Valve mmwec e ccccccccmcmmmccc e m e m e s 2
83 233450 StUd - = - s m e e e e ———— 4
84 233481 - Body (Includes Four Each Of Jtems  —----meme oo
50 and 83). e - m e —— - 1
90 104681 "O" RING =wmmmm e e ee e e e e — 2
91 233452 Valve Unit (Includes Two Of Item 90). .................. 1
92 233453 Spring - Exhaust Valve----ecocooounmnoooon e 1 :
93 54981 Nut - Speciale-cecocmm e icmmecmcmc e i e 1 ;
94 233454 Follower - Diaphragme-=«----cccaeeomacaa-looao oo 1
95 233455 Diaphragm == === = oo oo oot 1
96 233456 Seat - Exhaust Valye = -c--coommmmoommci e 1
97 233457 Spring - Diaphragm, 125 P.S.I.-=--cmcmcmemcccocooaon 1
98 233458 Seat - Diaphragm Spring-------uemaacccomcmcccamooon 1
99 233460 Screw - Adjusting---------eemmooiocem e 1
100 233459 Housing = Spring =----eecmomm oo 1
Peoria, Mlinois HYSTER COMPANY Danville, Illincis
PORTLAND. OREGON




L4l

FOOT VALVE ASSEMBLY-NO., 94986 A
(Two Valves Required)

33 34 35 36 37 38 39

™
g { 8
32
W
27- ‘ |
28 L
- \ AN >
3| f\ // &
\ 1 N 3
EXHAUST PORT /5 — N 26 ~
AN g =i
TN = 5
=
= 6
N 47 .
\NAANS 8
A { 9
° TR ~ 10
N ‘ |l

EZZ/
i
/\./
OIN

2 | 4 - |
= 6
INLET PORT el 9 8 7
22,23 24 AND 25 NOT SHOWN

Peoria, Illinois ) HYSTER C O MPANY Danyilfe, Tilinois
' POﬁTI.KND, OREGON




F22

FOOT VALVE ASSEMBLY-NO. 94986A

(Two Valves Required)

REF. HYSTER QTY.

NO. PART NO. NAME OF PART REQ.
1 $ommmm B OOt == == == === mmmmm o m = o 1
2 233601 Cup - Rod ==-cmcmmmcem e c e - 1
3 233602 Spring - -==-=cc-mm e 1
4 233603 Piston-=-==mmmme e c e e e o 1
5 233604 COVere--emmmmm e e e 1
5A 233605  Body ----=-=-=-cmcz-nmmnmmnno-l
6 233606 - Washer - Diaphragm ~--===--=---= 1
7 Koo = Diaphragm ----~c-cmcmoomcnnnanoo 1
3 233608 Washer - Cup ------------------- 1
9 233609 NUE = —mmmmmmm e mm e m S 1
10 233610 Spring------ ek T S |
11 Feceoe- SEal m---mmmmmmmmmmmmmm e mmmmmmme 1
12 L Valve Assembly«----vscccccauooo 1
13 Hmmmmm = Spring------c-scmme e 1
14 Heoonon- Cage - Valve ~~w---ccoce-w- —————— 1
15 233614 Cover - Inlet---ccooceoonmnnoon 1
16 e Valve Assembly-~--=---cecoecnnns 1
17 15004 Nut - Hex, 1/4 NF-~-u-- - 4
18 233616 St = = m< 5 i mmm s mmm s mmm e ma o en 4
19 ~ 15154 Lockwasher - 1/4 ————————— —————— 4
20 Heemem- Locknut - #8 = 32 ce-c-cccmamomnn-1
7.3 N TR GasKet m=-=« == —mmmmmmm e emm e 2
22 233618 SCrew —-=m-mee e e e 6
23 15004 Nut - Hex, 1/4 NF--cen-nnomcmmmn- 6
24 15154 Lockwasher = 1/4 aecemeeccoaaaoan 6
25 233619 St === mm == mmmm e mmcm e mmmmmmm 6
26 233620 SPring----==-m-ccmmammcmcme—nnn 1
27 233621 Nut m=-memm e e e 1
28 233622 Screw - StOp ~=-wwemmmmmmme e 1
29 233623 Button - StOp--~=-=m-mmmmoommmnn 1
30 16875 Screw - 5/16 NCx 2-1/4-cccca--- 3
31 233624 Bracket - Mounting -~=-=«-n------ 1
32 233625 Treadle----cccmmmcm e e e 1
33 233626 Spring ~=---=-=-c-emcecm e e 1
34 233627 Pin - PivOot ===ecmmmmcrec e e e e 1
35 15212 Cotter - 3/32 % 3/4 cvmnmmmemmemnn 2
36 233628 Bushing-----==m-cmcmmommae e 4
37 233629 Pin - Pivot-==m e mmm e e e e e e 1
38 233630 Pin - Operating ====---ecmceacauan 1
39 (233631 Pad - Treadle —-------c-occcacma- 1
(233632 Clipn---====m=mmmemamacmooooo 1
(233633 SCreWemeemmeoo e cecbe e e 2
*Included In Repair Kit No. 233910A .

Peoria. Illinois HYSTER COMPANY Danville, lilinois

PORTLAND, OREGON




Fis

CYLINDER ASSEMBLY - NO. 96199A

REF. HYSTER - QTY.

NO. PART NO. DESCRIPTION REQ.
1 96230 Cylinder and Tank----=-m--=-meeeua- 1
3 *54572 Valve Assembly-Check------------ 1 L
4 54573 Spring Assembly=-=--c-mocmmanoo. 1 -
5 *54574 Cup-Primary ------ e ——— - -—---1
6 *54575A Piston Assembly-=---mcec-coomuna- -1
10 54576 Plate-Stop ===--=--mcecmcacccccenax 1
11  *54577 Wire-Lock==--mcmmm e e e e e 1
13 *54579 5 Yo} g gy g 1
15 96231 Rod-Push == ==-c-cmme e mcemeee e e - 1
16 54705 Plug-Filler —--=----crmeccmcmccenae 1
17 " 54659 Gasket-Filler Plug~=-=---=--=------ 1

* Included In Cylinder Repair Kit - No. 54584

Peoria. Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




SECTION G
OPTIONAL EQUIPMENT

Fairlead and Bracket -=-e-ccemmcmecmcmmccmme oo -G7

‘Throttle Control Group For D9 Tractors------ eee-=-G 6
Throttle Control Groups for D8 Tractors------------ Gl




For D8 Tractors Serial Number 22A, 35A, 36A, 52A A

G1 |R]

THROTTLE CONTROL

REF. HYSTER

12/62

‘ QTY.
NO. PART NO. DESCRIPTION - REQ.
1 94321 Knob=weeecm e e e e e e e e o oo 1
2 94808 Lever (''Caterpillar''No.5H6804)----1
3 32415 Keyemmommmmme e e e e I
4 (15527 Capscrew - 3/8UNF x 1-3/4------- 1 )
(15006 Nut-Hex, 3/8 UNF-=-cvcoaaao oo 1
, (15156 - Lockwasher - 3/8--ccccoconaao. 1 e
5 95860 Shaftee-ececec e e e e 1
Peoria. Illinois HYSTER COMPANY Danville, llinois

PORTLAND, OREGON




THROTTLE CONTROL
For D8 Tractors Serial Number 14A, 15A

L.H.SIDE
L

Eﬁ i——-.’z—‘ v-fi-
3FILLET

THROTILE GONTROL
LEVER - 16 WELD

REF. HYSTER QTY.
NO. PART NO. NAME OF PART REQ.
1 94321 KNOb = == == mmm e mm e e e |
2 (9477TW  LeVer-----=-mmmmmmoomommomomeoooo 1
(15246 Cotter - 3/16 X 20-cmmmmm e e 1
3 9272AB Link Assembly--———~——~--§ —————————— 1
<4 * 15008 Nut - Hex, 1/2 UNFoccmm e e e a2 2
5 % 152 Rod End - - e mmmmmee oo 2
6 *( 153 Pin - Rod End -~ --- e me oo -2
*(15223 Cotter - 1/8 X T/8cmccmmm e e oo 2
7 94774W Cranke-ee o e e e e e 1
8 9413 Key-m-mmmmm e e e - 1
9 94772 Shaft- - o= o mmmm e m e e 1
10 94773 SpPaACEer—-c-mmc e 1
1 58902 Snap Ring---=-eeooommmmmoona oo 1

*Included In Assembly Under Which Listed.

Peoria, Hlinois HYSTER COMPANY Danville, [llinois
PORTLAND, OREGON : 12/62




b

G3
THROTTLE CONTROL GROUPS

FOR D8 TRACTORS PRIOR TO S. N. 14A1-15A1

P

REF. HYSTER
NO. PART NO. NAME OF PART REQ
1 (95392A Lever Assembly-eccmcmccaaaoooo 1
*(94321 Knobe oo e e e e 1
2 * 95395 RO === mmmmmmm e e e e e e 1
3 * 95393W Lever meem e c e e e e 1
4 *19909 ROl Pineemmemememc oo mcmccmmmmmee e 1
5 * BH5782 SpPring--cemee e 10
6 59288 Ratchet Bar -~===ccemmmccecmm e e e 1
7 80647 Spacer---eeemmm e e 2
8 (25052 Capscrew-3/8 UNF x 1- 1/2 ---------- 2
(15006 Nut-Hex, 3/8 UNFec-cmmmmeccccccmmm 2
(15156 Lockwasher - 3/8«cccmmmmcc e caccaa 2
9 95396A Link Assemblyemeccmmc e am e oo 1
10  *( 153 Pin-Rod Ende-ececmceaacaan e 2
#(15223 Cotter = 1/8 x lommeceocooccacaanan- 2
11 * 152 Rod End---==commeommomc o mccans 1
12 * 15028

Nut-Jam, 1/2 UNFeeoceoec e e e eeeem ]

Peoria, Illinois

Danville. Illinois

HYSTER COMPANY
PORTLAND, OREGON




G4

THROTTLE CONTROL GROUPS |
FOR D8 TRACTORS PRIOR TO S. N. 14A1-15A1

REF. HYSTER

NO. PART NO.

13 (15513
< (15006
. (15156

‘14 95391W
15 16415
16 59290
17 7882

18 (95400A
*(15528
*(15006
%(15156
*(16416

19 93155
20 93157A
21 (93162A
(16414
22 (93159A
(25062
(15156

19 59291
23 91833A

24 (59293

(16414

25 59292

QTY.

NAME OF PART REQ.
Capscrew - 3/8 UNF x 3/4-vcecueuaa- 4
Nut-Hex, 3/8 UNFe=---- e ———— 4
Lockwasher---e-cccmmcmccccmcrcccee e 4
Plate m--meccm e e e - 1
Set Screw - Sq. Hd. 5/16 UNCx1/2 --~1
Bushing--cccemecmcccccc i cece e e 1
Key-«--cmmecccncnecnes e ———— 2
Crank Assembly------——-~-»-----.------1
Capscrew-3/8 UNF x 2 ==vvueecaaan= 1
Nut-Hex, 3/8 UNFeve-mmmcceacneame 1
Lockwasher ~ 3/8«-eeaeeuaan S p—_— 1
Setscrew-Sq. Hd. 3/8 UNC x 5/8-----1

— These Parts For Tractors S. N. 2U21513 To And Includlng
: All 13A Tractors ‘

ShAft == cmmmmcmmmm e e e e mmm e mmm e 1
Linkeeoemcm e mm e e e e 1
Levere-cecermcr et e e 1
Setscrew-Sq. Hd. 5/16 UNC x 5/8-~--1
Bracket ~--e-memcmcm e e e 1
Capscrew-3/8 UNC x 1-1/4 ----vcum- 2

Lockwasher - 3/8-ccccccmmaaacanaan 2

. These Parts For Tractors S. N.2U 7488 To 2U 21512, Incl.

Shafteece e e e e 1
Link=ecccmceaa- e ————————— 1
Lever-crececcmccr e e e e 1
Setscrew-Sq. Hd.,5/16 UNC x 5/8----1
Bracketem e e ccc e e e e 1

*Included In Assembly Under Which Listed.

(See Installation Instructions On Page G5 )-

Peoria, lllinois

HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON ;




8
10
L

12—

13\4‘
14 !
15; i
16
19

G5

THROTTLE CONTROL GROUPS
FOR D8 TRACTORS PRIOR TO S, N. 14A1-15A1 £

INSTALLATION INSTRUCTIONS

. Attach Hyster Bracket (22 or 25), Plate (14) and Shaft (19)

with Bushing (16) and Setscrew (15).

Remove '"Caterpillar'' connecting rod by pulling rod end
pins at each end. Use these pins to attach Hyster Link
(20 or 23) between Hyster Lever (21 or 24) and "Cat~ £
erpillar" Lever, thus by passing the '"Caterpillar" —
friction controel.

Engage Pawl of Lever (1) in notch on Ratchet Bar (6)
and connect Link (9) to Lever (1) in approximate
position shown. Adjust Link (9) if necessary.

Press down Link (20 or 23) until fuel is shut off. Clamp
Crank (18) tightly to Bushing (16), using capscrew and
Setscrew provided with Crank. Be sure that Keys (17)
are in place.

Peoria, Illinois HYSTER COMPANY . Danville, Illinois

PORTLAND, OREGON




G 6 [R]

THROTTLE CONTROL
/" %or D9 Tractors Serial Number 18A, 19A, 34A, 49A, 504, 66A

SECTION A-A (
}
_)% . B
REF. HYSTER QTY.
NO PART NO. DESCRIPTION REQ.
o 94321 KDOD = =~ =~ o e e 1
o 2 94808 Lever ("Caterpillar' No. 5H6804)----1
3 15136 Washer = 3/4 -cccmmomom o 1
4 (94807 ShAFt - - o oo mm e ]
(15246 Cotter - 3/16 X 2--ccmcommmmeeee oo 1
5 32415 Ky = - mmmmmmmm e e e e 1
6 (15527 Capscrew - 3/8 UNF x 1-3/4------- 1
(15006 -+ Nut = 3/8 UNF =--cmmmmmm e e 1
(15156 Lockwasher - 3/8 ---cemcomooooooo 1
\”p“.ori_a. Nllinois HYSTER COMPANY Danville, Nlinois

PORTLAND, OREGON

12/62




G7
FAIRLEAD AND BRACKET GROUP-NO. 95521A

(OPTIONAL)

L

! 2 3 4 5 -
o2l ‘
{0

o -

REF. HYSTER : , : QTY.
NO. PART NO. DESCRIPTION REQ. /

1 95508AB Fairlead ~----ecmmemmeccc e e e e 1 N
2 (16800 Capscrew - 3/4 UNF X 2 =~----mcmoomammoooonn 4
(15012 NUt - 3/4 UNF = - o m o e o mm e 4
(15162 Lockwasher - 3/4 w--eooommmaoo oo eooo 4

3 95509W Bracket ---------- e e m 1
4 x( 96627 Plate —--ccccmmm e m i m e mm e ———mm— = 1
: +( 95520 Plate —e-emmmmmmmmmmm e mmmmmmcmmcmmm e 1 .y
5 (95519 Nut - Special === mme oo e 1
(12488 Capscrew - 5/8 UNF x 5-1/2 ~-ccoccuaoaaaao 1
(15010 Nut - 5/8 UNF = onmmmmmmm oo eemme 1
(15160 Lockwasher - 5/8 =-mmcmmmmmm oo me e 1
6 - ox(12447 Capscrew - 5/8 UNF X 1 --cccmmmommcma oo 10
+( 16804 Capscrew - 5/8 UNF x 1-1/4 cccmcmmnaaaonn 11[R]
(15160 Lockwasher - 5/8 wmemeccccmccce e 11
7 95413 Bar -----c-eme e eeceeea e 1
8 96626 BAT - m == mmmm e e 2

x For bracket without bars (7) and (8). .
+ For bracket using bars (7) and (8). ‘ B

INSTALLATION INSTRUCTIONS

There are two methods of installation, depending on the bracket (3). Some
brackets have four holes (Type "X'") in the side and these use bars (7) and i
(8). The other brackets have five holes (Type '"Z'") and do not use bars - e
(7) and (8). To install proceed as follows:
1. . Remove drum shaft nut at "A'.
2. Remove cap '"B'.
3. Mount bracket (3) over drum shaft and over pipe from which cap "B" *
was removed. Installed nut (5) with capscrew, nut and lockwasher
from old nut. : »
4a. For Type "X'": Locate plates (4), (7) and (8) and tack weld in place on
yarder. Remove bracket (3) and complete welding. Remount bracket D
(3). .
4b. For Type "Z'": Locate plate (4) and weld in place on yarder. Using
bracket (3) as a template, drill and tap eight 5/8-18 UNF holes and in-
stall capscrews (6).
5. Mount Fairlead (1) using capscrews (2). S
6. Replace cap "B'.

Peoria, Illinois HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON
12/ 62 ,




REF.

W N =

S oo

8
9
10
11

12
13

i3

12

G8

FAIRLEAD ASSEMBLY-NO. 95508AB

1

10

= 8
\ k 4
>~
—— =
@ )
6 -
. N

2 8 { |
HYSTER , QTY.
PART NO., NAME OF PART REQ.
200070 Head-Swivel, Fairlead----------- 1
200071 Base - Fairlead«~-ccecmecmcaaao- 1
200072 Closure - Rear, Fairlead-=--evu-x 1

16246 Set Screw-1/4UNC x 1/2, Cup ----3
Point

200073 Sheave - Fairlead «~=--evccccemaa- 1
200074 Sleeve - Fairlead ==---c-caceaaa- 1
( 30156 Cup - Roller Bearinge--w-ee-e-n- 1
(230399 Cone - Roller Bearinge---------- 1
(200068 Tube - Roller Bearing--=we--vn-- 1
200069 Seal -~ Roller Bearing «===-- ——————2
200075 Pin - Sheave (With Nuts)=--=a=-eau-= 1
( 30218 Cone - Roller Bearing-w-wceeeana- 1
( 30219 Cup - Roller Bearinge-==-e--m-u--- 1
200076 Screw - Lock - Fairlead------- ---1
200077 Sheave - Idler, Fairlead---------- 1
200078 Bolt-Idler (With Nuts) Fairlead --- 1

Peoria, Illinois

HYSTER COMPANY Danville, Illinois
PORTLAND, OREGON




INTENTIONALLY BLANK




SECTION Q

NUMERICAL INDEX




Part No.

141
142
152
152
153

153
153
153
153
153

158
159
159
159
159

159

206
5269
5269

5269

5782
5792

5792
5792
6327

6347 B
6347 C
6348
6348
6627

6694 B
7882
9272A8
9413
9450

9528

9718
10236
11277
12447

12479
12479
12479
12480
12488

12488
12567
12877
12919
12956

12970
12975
12975
12976
12976

12977
12978
14301
- 14303
14303

W >,

Page

Flé
Fl6
G2
G3
E2

E4
F11
Fl5

G2

G3

Fl4
E2

F15

B8
G4
G2
G2
Dl

Dé
D8
D10
D10
G7

B4
Bé6
Dl4
D14
bl2

Dla
D15

Fl2
Fl2
D14

F2
Fl4

Part No.

14305
14305
14357
14358
14358

14358
14358
14360
14372
14372

14382
14524
14524
14681
15004

15004
15004
15004
15004
15004

15005
15005
15005
15005
15005

15006
15006
15006
15006
15006

15006
15006
15006
15007
15008

15008
15008
15008
15008
15008

15008
15010
15010
15010
15010

15010
15012
15012
15012
15012

15018
15018
15018
15018
15018

15024
15025
15026
15026
15028

NUMERICAL INDEX

Page Part No.
F2 15028
Fa 15028

Fl4 15028
E2 15028
E3 15030

Fl4 15030

F15 15030
Fa 15030

F15 15034

F1643 15034
F3 15036

F18 15052

F20 15055
F2 15056
Fé 15086

F10 15130

Fl4 15130

F15 15135

F19 15135

F22 15135

B11 15136
Fé 15154
F8 15154

F15 15154

Fleé 15154
E6 15154
F2 15154
F3 15154

Flé 15154
Gl 15155
G3 15155
G4 15155
G6 15155

F11 15155
D& 15155
D6 15155
£3 15155
E6 15155
F2 15156

Fla 15156
G2 15156

D12 15156

D14 15156

F11 15156

Fl4 15156
G7 15156

D12 15156

D12 15156
F7 15156
G7 15156
B2 15156
B7 15157
B8 15158
B9 15158

B10 15158
E2 15158
Fa 15158
Fla 15158
F16 15158
C4 15158

Q1

Page

Fla
F1l5
Fl9
F22

Bé

B11
D14
F2

Flé&4

F15
Fl6
F20
B4
C4

E2
E4
E6

F3

Fé
Flé
Gl
G3
G4

G6
Fll
B2
B2
B4

B6
D2
D3
D4
D6

Part No.

15158
15158
15158
15158
15158

15158
15158
15158
15158
15158

15158
15158
15160
15160
15160

15160
15160
15160

15160

15160

15160
15162
15162

~ 15162

15168

15168
15168
15168
15168
15168

15170
15170
15170
15176
15200

15200
15212
15212
15212
15213

15217
15222
15223
15223
15223

15223
15223
15223
15223
15223

15223
15224
15224
15235
15243

15246
15246
15246
15246
15273

Page e

D8 M

D10
Dl4
D15
Dlé6

E2
E3
E4
E6
F2

Fl4
B4 (-
D2

D10
D12
Dl4
Dle
Fl1

G7
B4
D12

B2 T

B4
B7
B8
B9
B10O

B7
B9
B10O
F2
Fls

F20

Flé
F22
Eé6

F2
Flé4
E2
E3
E4

Eé {
Fl1 ‘
Fl4
Fl5
G2

G3
D12
D14

E2

C4

E4
Fl5
G2

B2 e

HYSTER COMPANY

PORTLAND, OREGON

G6 ¢

I




Q 2

NUMERICAL INDEX - Continued

PORTLAND, OREGON

s Part No. Page Part No. Page Part No. Page Part No. Page
15302 F2 16276 F2 16875 F22 30219 G8
15303 B& 16294 F2 16885 c2 30260 D8
15303 B6 16352 D3 17074 F3 30509 D16
15303 F2 16352 D6 17094 C4 32307 D  E6
15304 B6 16352 D8 17117 F10 32379 B4
15304 D14 16367 Fl4 17154 Fle 32415 61
15304 D15 16396 F2 17155 Flé 32415 G6
15316 Dl4 16397 E2 17314 F19 32966 D14
15334 F2 16397 F2 17314 D1o 32967 D14
15341 D14 16414 G4 17314 Dla 33655 D8
15380 F15 16415 G4 17314 F2 33786 D6
15380 Fl643 16416 G4 17314 F3 34055 D1
15453 F15 16499 F2 17314 F15 34056 D1
15453 Fl1643 16596 86 17405 C4 34490 D8
15483 Fl0 16597 cz2 : 17416 F20 35504 B4
15503 E3 16602 F15 17948 Fl1646 35504 B6
15503 E6 16633 B4 18202 C4 355086 pleée
15503 Flé4 16634 F3 18202 E2 35670AB  E3
15513 G4 16635 B2 18202 E4 35670AB Fl4
15527 E6 16641 B4 18227 F2 36188 A Fla
15527 G1 16641 B6 18459 F19 37111 D12
15527 G6 16663 B6 18461 F15 37198 A Flé&
15528 G4 16663 Dl4 18461 Fl1643 37248 E2
15552 F10 16696 B4 18515 Fl4 37297 . E6
15572 Bl1 16709 B11l 18605 D14 37562 B4
15572 Fl4 16743 Fléeb 18627 D12 37562 B6
15572 F15 16748 Fl4 18813 F2 37562 D2
15583 Fla 16783 D10 19535 F2 37562 D3
15593 C4 16800 D12 19536 F& 37562 D10
15622 F2 16800 G7 19899 c2 37562 F2
15650 D15 16804 G7 19909 G3 38239 D14
15650 £6 16807 B6 19971 E2 38240 Dl4
15687 Fé 16807 D6 19971 E4 41211 D6
15739 F3 16807 D14 19987 F2 41220 D14
15772 B6 16807 F2 19987 F3 41222 D14
15859 F20 16807 Fl4 21229 D12 41311 D4
15879 D2 16814 F2 21229, D14 41311 D8
15887 D10 16818 Flé 21420 Bé& 41313PP D3
15887 D14 16820 B2 21420 D14 42075 Flé
15890 D8 16820 B4 21798 F2 43217 Di4
15918 F18 16820 B6 24092 Flé 44312 G- D8
15929 B6 16820 D8 24272 F2 44313 T D6
15931 F1646 16820 D14 24272 F3 44314 G DB
15934 D8 16820 D15 24272 Fl4 44315 D14
15934 Fla 16820 D16 25052 G3 44315 D15
15955 F2 16820 E2 25062 G4 44319 D14
16001 D6 16820 E3. 27936 D8 44319 D15
16041 Ca 16820 E4 28584 D14 44322 D6
16124 Fa 16820 E6 29582 Fl6 44322 D10
16126 F2 16823 D2 29583 Fle 44322 Dla4
16134 D4 16823 D10 30117 D10 44322 P D3
16134 D6 16823 D14 30124 D2 44322 6 D10
16134 D10 16823 D16 30126 D2 44413 D6
16134 Dl4 16831 B4 30135 D10 44521 D14
16134 F& 16853 F15 30156 G8 44522 D14
16134 Fla 16862 E2 30157 D2 44522 D%
16134 F15 16862 E4 30157 D4 44523 D3
16143 F2 16863 D10 30158 D2 44524 % D12
16143 F3 16863 D14 30158 D4 44525 D12
16246 G8 16863 Fé 30218 G8 44526 D4

HYSTER COMPANY




Part No.

44526
44526
44526
44527
44528

44529
44529
44530
44548
45212

45213
45213
46578
46578

48591 C

48596
52501
52501
52501
53153

53153
53154
53159
53160
53161

53162
53661
53661
54081
54083

54570
54572
54573
54574
54575

54576
54577
54579
54584
54659

54705
54979
54980
- 54980
54981

54981
54982
54983
55146
57697

58004
58021
58311
58902
58903

58903
58905
58916
58919
58924

Page

D6
010
Dlé4
D14
D10

D6
D8
D6
D14
D4

D3
Dé
D8
F15
C4

C4
D4
Dé
F2
Fl6e2

Fl6e3
Flé6e2
Fl6s2
Fl6e2

Flée2

Flée2

D6
c2
c2

C4
F23
F23
F23
F23

F23
F23
F23
F23
F23

F23
F20
Fl8
F20
F18

F20
Fl8
F18
D14

D8

Cé
C4
C4
G2
E2

E4

D8
Fl6e3
D10

Dé

NUMERICAL INDEX - Continued

Part No.

58926
59288
59290
59291
59292

59293
59651
59652
59654
59655

60836
61056
61056
64037
66284

67355
67355
67649
67649
67649

69029
76608
77461
77461
17553

77553
77668
77669
78103
78103

79385
80647
82432
83312
83327

86620
86621
86624
86625
86629

{86631
86632
86633
86634
86635

86636

86637
86638
86639
86640

86641
86852
86853
86854
86855

86856
86857
86859
86860
86861

Page

C4
G3
G4
G4
G4

G4
C4
C4
C4
C4

F20
D8
Fl6e3
Fl4
F15

D10
D15
B4
B6
D12

E2
F10
E3
Fla
D2

D&
Fla
Fla

F2

F3

D2
G3
C4-
C4
C4

Fl8
Fl8
Fl8
Fl8
Fl6e6

Fl666
Fl6e6
Fl6s6
Flée6
Flé6eb

Fl6e6
Fl6e6
Fl6eb
Flée6
Fl6+6

Fl6eb
Fl16e6
Fl1l6e6
Fl6e6
Fl6eb

Fl6e6
Fl6e¢6
Flé6e6
Fl6e6
Fl6e6

Part No.

86862
86863
86864
86865
88630

88642
88642
88642
88642
89079

>>>>

89081
89083
89089
89090
89091

89092 A
89591
89613
90202
90502

90937
91833 A
92308 A
92683
92683

92687
92688
92777
92777
92779 A

92861
92886
93155
93157 A
93159 A

93162 A
93263
93263
93269
93284

93286
93348
94123
94123
94124

94124
94196 W
94321
94321
94321

94321
94321
94369
94380
94380

94381
94381
94772
94773
94774 W

Page

Fl6e6
Fl6e6
Fl6e6
Fl6e6
Fl6e6

F15
Fl6e3
Fl6e5
Fl6e6
Dé

D&
D6
D6
Dé
D6

D6
Dé
D6
Dl
D14

D1
G4
Ca
E6
Fl4

E6
E6
D14
E6
Eé

D4
F15
G4
G&
G4

<

D8
D15

Dl
D14

D14
B9
D8

Fla
Eé

Flé
D16
Fl4
Gl
G2

G3
G6
B2
o8
Fl4

D8
Fl4
G2
G2
G2

Part No.

94777 W

94792
94793
94794
94796

Page

94798 W Fl4
94798 W F15

94801
94801
94803

94807
94808
94808
94811
94811

94814
94814
94819
94819
94819

> >

‘94819 A

94820
94821
94822
94823

94824
94824
94824
94825
94826

94827
94832
94833
94834
94835

94836
94837
94838
94840
94840

94845 A
94848 W
94851
94852
94856

94857
94881
94882 W
94890 W
94894

94895
94898
94899 A
94899 A
94899A8

94899AB
94899A8B
94900 A
94900 A
94901

Fl4
Fl4
Fl4
Fl4

F15

Fé&
F1l5
Fle
F15

Fl6el
Fl6e2
Fl9
F20 .
D10

HYSTER COMPANY
PORTLAND, OREGON




Q4
NUMERICAL INDEX - Continued
Part No. Page Part No. Page Part No. Page Part No. Page
94902 D10 94996 Fé& 95080 D3 ' 95347 F2
94903 D10 94997 E2 95082 D4 95353 A E4&4
94904 W D10 94997 F2 95082 D6 95354 A c5
94905 D10 94997 F& 95083 D3 - 95354 A D3
94908 W D14 94998 F4 95084 D4 95354 A D6
94912 D15 95000 D10 95085 D4 95361 F12
94913 .  Dl4 95002 D10 95086 D4 95362 D8
94914 D10 95003 D10 95091 D6 ’ 95362 p1s
94914 D14 95004 D10 95092 Dé 95383 D4
94922 W D15 95005 D6 95094 D8 95363 D6
94927 A  E6 95006 D10 95095 D8 95364 A F2 e
94932 A E2 95007 D10 95097 D8 95364 A F9
Pl 94932 A E3 95009 D6 95098 D8 95364 A F1l0
L. 94932 A FI11 ‘95010 D10 95099 . D8 95381 F15
94933 A D4 95011 D10 95101 . D8 95382 F15
94933 A D6 95012 D10 95102 D8 95383 F15
94933 A D10 95012 D14 95103 D8 95384 F15
94933 A D14 95013 A c2 95109 A E6 95385 F15
94933 A Fl2 95013 A D10 95111 Eé6 95386 B4
94941 Fl4 " 95013 A Dl4 95115 E6 95386 B7
94942 Fl4 95015 D10 95116 D8 95386 B8
94943 B11 95016 D10 95117 D6 95386 B9
94946 D8 95018 W Fl4 95117 D8 95386 B1O
94947 D8 95018 W F15 95118 D6 95391 W  G&
94948 D8 95019 W  F4& 95120 D2 95392 A G3
94949 D8 95021 D2 95120 D8 95393 W G3
94950 D1 95022 D2 95121 D8 95395 G3
94955 01 95023 D2 95122 D8 95396 A G3
94960 D10 95024 D2 95166 D& 95400 A G4
94960 D12 95026 D2 95171 B4 95413 - G7
94961 D12 95030 D4 95174 B4 95421 D10
94968 D10 95031 D& 95178 E6" 95421 D14
94969 D10 95033 D& 95179 Eé 95504 W D2
94974 D14 95034 D4 95203 W B4 95508AB G7
94975 D14 95035 D4 95205 B4 95508AB  GS8
94976 Dl4 95039 - D& 95206 B2 95509 W G7
94977 D15 95040 D4 95207 W B2 95519 G7
94980 E6 95041 D4 95210 W  B6 ' 95520  G7
94982 W Dl4 95047 D16 95212 W B2 95521 A G7
94984 W  E6 95048 Dla 95212 W  B6 95525.. Fl4
94986 A Fl4 95049 D14 95213 B6 95526 " .. D2
94986 A F21 95050 Dl4 95214 W B6 95527 ‘D2
94986 A F22 95051 D6 95216 B6 98530 D2
94987 W Fl4 95052 - ' D14 95238 B4 95540 B11
94987 W F15 95056 A ~ E4 95239 B4 95541 = F2
94989 Fé 95058 W E4 $5240 B6 95541 Fa
94989 Fl4 95062 W  E4 95241 B2 95543 Fla , L
94990 Fé4 95065 E4 95249 W B2 95753 B6
94991 Fé4 95070 D15 : 95297 D2 95753 E2
94991 Fl4 95071 D15 95297 D8 95827 87
94992 F2 95072 A D15 95303 B4 95827 B10
94992 Fé4 95072 A D15 95304 B8 95837 B6
94993 D10. 95072 A Eé6 95305 B9 95837 B10
94993 A 95073 A  E6 95322 E2 95860 G1
94994 F3 95074 E6 95323 E2 95916 W F2
94994 Fo 95076 D4 95324 D14 95918 D{h
94995 F2 95078 D4 95324 E4 95921 F2
94995 Fa4 95078 Dé 95324 E6 95921 F&
9499% Fla 95079 D4 95326 W E2 95922 . F2
94996 F2 95079 D6 95337 A E2 95922 " F4.-

HYSTER COMPANY

PORTLAND, OREGON




Part No.

95923
95923
95924
95925
95926

96179
96181
96182

96183

96184

96191
96192
96193
96194
96194

96196
96196
96197
96198
96199

96199
96200
96201
96202
96203

96204
96205
96207
96208
96209

96210
96210
96210
96213
96214

26214
96217
96230
96231
96233

96233
96238
96239
96260
96260

96261
96262
96262
96274
96274

96275
96275
96276
96276
96277

96277
96320
96320
96322
96323

> > >

> > >

Q5

NUMERICAL INDEX - Continued

Page Part No. Page Part No. Page
F2 96324 F3 202731 Fll
Fa 96324 Fa 202732 F1l1
F2 96325 F3 202733 F1l1
F2 96325 Fé& 202734 Fl1l
B6 96325 Fl4 202735 Fl1l
D14 96326 F15 202736 Fl1
C4: 96327 F3 202737 Fll
Ca4 96327 Fa 202738 Fl1
Dl 4 96327 Fl4 2027862 Fl1
D14 96328 F3 230324 D1
C4 96328 Fa 230325 D1
C4 96337 . B4 230365 C4
Cé 96337 W E4 230380 A D8
Bs 96339 A E2 230399 G8
D14 96339 A E&4 231002 A D12
86 96339 A F1ll 231003 D10
D14 96340 B4 231004 D10
C4 96345 W E2 231005 D8
C4 96347 W E2 231006 D2
F16 96348 F18§ 231006 D4
F23 96348 Fl6e3 231008 E2
Fl6 96348 F1l9 233126 A Bl11
Flé6 96510 A Flé6.3 233155 B1l1
C4 96510 A F19 233156 Bl1
C4 96511 D8 233157 B11
F16 96516 E2 233158 B11
D14 96516 E4 233159 Bl1
D14 96516 Fl1 233160 B11
C4 96519 B4 233161 A B11
Flé ' 96520 F15 233162 B11
c3 96626 G7 233163 B11
C4 96627 G7 233164 A Bl1
Dla 96630 D2 233411 Fl2
F16 96657 D2 233413 Fl2
B2 96741 W B4 233414 Fl2
B6 96741 W Dl4 233415 Fl2
Fla 97573 A E2 233416 Fl2
F23 100153 Fl6e3 233417 F1l2
F23 100154 F20 233418 Fl2
E2 104607 Eé 233419 F12
E4 104681 .F20 . 233420 F12
D1 109983 A Bl1 233421 F12
D1 110934 D8 233422 Fl2
D12 110936 D8 233423 Fl2
D14 116153 F15 233424 Fl1
D14 122852 Fl1l 233425 Fii
D12 200068 G8 233426 F1l1
D12 200069 G8 233427 F1l1
E2 200070 G8 233428 . F11
E4 200071 G8 233429 F11
g2 200072 G8 233430 F11
E4 200073 G8 233431 Fl8
E2 200074 G8 233432 F18
E4 200075 G8 233432 F20
E2 200076 G8 233433 Fl8
E4 200077 G8 233433 F20
E2 200078 G8 233434  F18
E4 200891 €2 233434 F20
F3 200891 E3 233435 Fl8
F3 200891 F1l 233435 F20

Part No.

233436
233436
233437
233438
233438

233439
233440
233440
233441
233441

233442
233443
233444
233444
233446

233446
233447
233447
233448
233448

233449
233449
233450
233450
233451

233452
233452
233453
233453
233454

233454
233455
233455
233456
233456

233457
233457
233458
233458
233459

233459
233460
233460
233461
233462

233463
233464
233465
233466
233467

233468
233469
233470
233471
233472

233473
233474
233475
233476
233477

Page

F18 .,

F20
Fle
F18
F20

F18
Fl8
F20
Flg
F20

Fl8
F18
F18
F20
Fl8

F20
F1s8
F20
Fl8
F20

F1l8
F20
Fl8
F20
F18

F18
F20
Fl8
F20
Fl8

F20
Fl8
F20
F18
F20

Flg
F20
Fl8
F20
F18

F20
Fl8
F20
F20
F20

F20
F20
F20
F20
F20

F20
F20
F20
F20
F20

F20
F20
F20
F20
F20

- HYSTER COMPANY

PORTLAND, OREGON




Q6
NUMERICAL INDEX - Continued

%,w"”“ =~ Part No. Page Part'No. Page Part No. Page Part No. Page
233478 Fl6e6 233570 F8 : 233638 c5 235180 F16+3

233478 F20 233571 F8 233639 c5 235181 F16¢3

233479 F20 233572 F8 233640 cs 235182 Fl6e2

233480 F20 233573 F8 233641 c5 235183 Fl6e2

233481 F20 233574 F8 233642 c5 235184 Fl6e2

233509 F5 233575 A F8 233643 c5 235186 Fl6e2

233509 F8 233576 F8 233644 cs 235187 "Flé6e2

233510 F5 233577 F8 233645 c2 235188 Fl6e2

233511 Fé 233578 F8 233646 c2 235189 F16e2

233512 Fé 233579 F8 233647 C2 235190 Fl16e2

233513 Fé6 233580 F8 233648 c2 235192 F16e2
P 233514 Fé 233581 A F8 233649 c2 235193 Fl6e2
v 233515 Fé 233582 F8 233650 c2 235194 Fl16e2
.. 233516 Fé 233583 F8 233651 c2 235196 Fl6e2

233517 Fé 233584 F8 233652 c2 235197 Fl6e2

233518 Fé 233585 F8 233653 c2 235198 Fl6s2

233519 Fé 233587 F10 233654 Cc2 235635 A D12

233520 Fé 233588 = F1l0 233655 c2 235636 A D10

233524 Fé 233589 F10 233656 c2 235637 A D4 )

233525 Fé © 233590 F10 233657 c2 . 235638 A D6

233526 Fé 233591 F10 233658 c2 235964 Fl6e3

233527 Fé 233592 F10 233659 c2 245191 Fl6e2

233528 Fé6 233593 F10 233660 c2

233529 Fé 233594 F10 233661 Cc2

233530 Fé 233595° F10 233662 c2

233531 Fé 233596 F10 233664 c2

233532 Fé 233597 F10 233665 c2

233533 Fé 233598 F10 233666 c2

233534 Fé 233599 F10 233667 c2

233536 Fé 233601 F22 233668 c2

233538 Fé 233602 F22 233803 A Fg

233539 Fé 233603 F22 233803 A F10

233540 Fé 233604 F22 233804 F10

233541 Fé 233605 F22 233805 F10

233542 Fé 233606 F22 233806 F10

233543 Fé 233608 F22 233807 F10

233545 F7 233609 F22 233808 F10 |

233546 F7 233610 F22 233809 F10

233547 F7 233614 F22 233810 F10 5

233548 F7 233616 F22 233811 F10

233549 F7 233618 F22 . 233812 F10 B

233550 F7 233619 F22 233813 F10

233551 F7 233620 F22 233814 F10

233552 A F8 233621 F22 : 233815 F10

233553 F7 233622 F22 233817 F10

233554 F7 ‘ 233623 F22 233818 F10

233555 F7 233624 F22 233819 F10

233556 F7 233625 F22 233820 F10

233557 F8 233626 F22 233821 F10

233558 F8 233627 F22 233822 F10

233559 F8 233628 F22 233823 F10

233560 F8 233629 F22 233824 F10

233561 F8 233630 Fz22 © 233910 A F22

233562 F8 233631 F22 234445 F18

233563 F8 233632 Fa22 235174 F16.3

233564 F8 233633 F22 235175 Fl6e3

233565 F8 233634 cs 235176 Fl6e3

233566 A F8 233635 C5 235177 Fl6e3

233567 F8 233636 5 235178 Fl6e3

233568 F8 233637 c5 235179 Fl6e3

HYSTER COMPANY

PORTLAND, OREGON




;

!

:

o |
¢
H |
|

-

INTENTIONALLY BLANK

i
b
|
i










